XCERAICCDFHAZEZR BHRAITQGYTTICEELTLESLY,
Before beginning assembly, please read these instructions thoroughly.

#HST . ENRERBEAE
ICYEISHIJ INSTRUCTION MANUAL

HE FINEST RADIO CONTROL MODELS

Y AKYOSHG

LAZER ZX6.6

1: 10 Scale Radio Controlled Electric Powered 4WD Racing Buggy
B X INDEX

O DD EEEIE/ SAFETY PRECAUTIONS .- ieeeeeeeeeeeeeeeeees 2«5
Oy FDMIZZEAZ 5 ITEMS REQUIRED FOR OPERATION oo 67
@ JOFRN#fE PREPARE RADIO TRANSMISSION oo oo 7
@A THIMNEE  BEFORE YOU BEGIN ...t eeeeeeeeeeeeeeeemmees 8~9
Q> —[t7S5/\—YEER ARRANGEMENT OF PLASTIC PARTS ON RUNNERS .- -ooocooooooo. 10 ~ 11
O R R T ASSEMBLY - 12 «~ 38
@y T 4 — b SET UP SHEET -t 39
@ N FEE] EXPLODED VIEW oo 40 «~ 43
@ARTIN—=Y T 32/8—Y1JRX L+ SPARE PARTS & OPTIONAL PARTS ----cccommmoicceemeee 44 « 49
N\
[ ==
N\ REDLHDEEEE A\ UNDER SAFETY PRECAUTIONS
COESEMERIMETEDY FEA! This radio control model is not a toy!
Q- DERITZVEEEERKIBT AL S IR INTVET, M TIZRENRGA @lt's highly recommended that first-time enthusiasts seek the advice of an
¥, BREZRASTWBAIZTY RS REZIHREEICHEITTLESLY, experienced modeler before operating this vehicle.
Q@/NESWNERRAH DD T, I THEEIHROFENE ENGVRITHTE A @Keep out of the reach of children!
TLEELY, @Observe all safety precautions when operating this model. You are
OHA L TELLIEFIE. F—DEREEZ TCRLEZRALTHL, BEEL- responsible for this vehicle's proper maintenance and safe operation.
THELALEEL, @Always keep this instruction manual for quick reference.
O T-#ht. FAESVOTELRELNS L SICKEIREL T 2 @Taking out liability insurance is recommended.
S OO RIRICMALTREITELAEL &S, y
XURRBDF, FERMAKELES 255N HYET, *SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT NOTICE. No. 30047

© Copyright 2016 KYOSHO CORPORATION / 524 b7 gz i 48
30047-T01



ZE2D-HD;

=
=]
e

EI1§ SAFETY PRECAUTIONS

HM T - EITORICBLT BFTAHLZE0N,

Please read carefully before assembling and operating your model.

2EY—Y ARORERICERGEENFELET DAREMENHLIBRETLET,

WARNING! This symbol indicates where caution is essential to avoid injury to yourself or others.
Bitv—2 CEWOBEORRELS12H. LoTEIVWTFHENWIEERLET,
PROHIBITED

or accidents.

: This symbol points out actions that you should NOT do to avoid possible damage
@ COERIT. ABHLTEBRIEMIRETY, METEHY FLEA!
This product is a fully functional radio control model. It is not a toy!

Q@ DEREELL-OIC, ETFIOMITY, ETEDOAUTF VR T2 a3 vORBREEBIHVET,
To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@7 L HVEEBEMOREXDEME, FLNAZRDEASHERMNRN., RBOK (BRR BRNORREEAHY FT .
Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COBREREICIIRS F-OICTROBIEZ., BT HFY 3L,
In order to operate the model safely, adhere to following instructions:

N
S
o
=]
a
—/

*COFHBPEFLBNEETOFRICEAGHENREET DAREMLSHIBERERLES,

*Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to

N
Z ®
A \
=5 " y
ik
PROHIBITED
P AN TS T RAEZRZEFETERA LIV, £, AN TITFE BT - AEREIEFICLANTEEL,
NigAIE, BRERHM>TVBANIZT P R EZIFRERCHAI TS BROLERNGEORRICHYES,
ZEW,
Before you begin, read the manual thoroughly. First time builders should
seek advice from modelers who have experience in assembling models.

Never reverse connection nor disassemble batteries.
It may lead to damage and leakage.




ik
PROHIBITED

P NSEERERAS, ENSTEBRAHYFETOT, +EBL TS,
Flz. NELBBFHROVWDISEATOESE - REFS(FTLLEELY,
This product includes many small, sharp objects, so it should be kept out
of the reach of children.

A
iy El
’//L "

PROHIBITED

P JOREROEMZREN DI,
BN ->TLHEAY AN TELLAY . REPHREORRIC
BYES,
Always check the radio batteries!
With weak dry batteries, transmission and reception of the radio fall off.
Models may become out of control under such condition, which may
cause serious accidents.

P ETE B TIEL A LSRR,

ik
PROHIBITED

P ASH HROEL TIRHRETSERZVTLLESL,
EHOREEHYETS,
Do not operate in crowded places, near children or pets, or on public
streets - it may cause serious injury.

%1t
PROHIBITED

P-EOBHENEHN LU,
FTCIZETERLLTRAZRANTLLES L, REATHAOEFETSE
% &, BORBEBEOCERORREICEY ET,
When the model is behaving strangely . .!
Immediately stop the model and check the reason. Do not operate the
model until the problem is solved. This may lead to further trouble and
unforeseen accidents!

2k

PROHIBITED

1. RRDEL . 2ERE,
2.EAN, BFENEC B,

PN HESEBRAICHEYVET, Fl=. WEIHLEY, ADKREIZHEY FET,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:

1. in residential districts and parks!
2. indoors and in limited space!

* Non-observance of the above may be cause for personal injuries and property damages.

w\\



r
A L FHOT HEOBRIFLOT. RO L EBTHFY CEEL,
Warning ! *In order to avoid accidents and personal injury, be sure to observe the following:
\_
(
8 =
> i
\ @j PROHIBITED
P K OEIRLDEE, Handling fuel safely:
1. BRI, BTBS T, 1. Handle fuel only outdoors!
2. BEAY D—RHELTER, 2. Only use glow fuel for radio control models!
3. KRISIFHERITE DAL, 3. Never use fuel indoors or in places with open fires and sources of heat!
4. ATZY . BIZARTZY LWL, 4. Never swallow fuel or let it into your eyes!
5 REIX. FrvTELo>DYRKDHED 5. Store fuel only in cool, dry and dark places out of children's reach!
FORBMEVVARERICELS . Tightly shut the cap!
6. ERBOEEEE. KPITERIFANLGL, 6. Do not dispose of empty fuel cans into a fire!
There is danger of explosion!
2k
- PROHIBITED
b BITTE NIEMALS
PROHIBITED NE PAS FAIRE
PROHIBIDO
P EER L TLBERC. IHOMLEEEANLBNTESLY, P ETHRDE—F—PRAE— Ky bA—5—([FBLHEOTLEDT,
Do not put fingers or any objects inside rotating and moving parts! TIhLBENTLEEL, Y7 FOBARHY FT .
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.
\
4 e
IR FCORBETLRVWEEREREOREE X, MESTEHIRETIBNIHY ET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
\_
e
21k
PROHIBITED
Py —0=yN— FSAN—HBETEOBMYFEWNICE+MEELT P ZETHHEEEENDBRRICTIEEL. EXET-TLESL,
(&L, Painting must be done only in a well-ventilated area.
All tools require careful handling to avoid injury.
\




ik

PROHIBITED

P ETHRA, ETSERVBELTERRA v FEOFFICL, EREZE P> CEAKHMDE TIEETSEHNTLLESL,
BOBEMERYHNLTLEED, REBOEBORE - RENG ERRKR BEICEYVIVFO—LFETREDRERICAYET,
TIHEENHYET, Be sure that you're operating on a unique frequency from any other RC
Always switch off the receiver and transmitter, then disconnect/remove vehicles in the area. Failure to do so will cause a loss of control and may
the batteries when the model is not in use. Failure to do so may cause cause injury.

damage to the batteries from excessive discharge and leaking.

ik 2k
PROHIBITED PROHIBITED
BT UTFDRIGTYHETHBNNHY FTOTEMEISTED Y P RENEL K AHGAOREENOEVMEFRL EERAMORELLAENLT
LIEWTLIEELY, &L,
Do not point the antenna towards another person. Do not store this model in hot or humid conditions, or in direct sunlight.
ik
PROHIBITED
P ETEE, BTRT A EZEBEL TS, P EHMIC, FEBOERBIBATOVEOAMERL TS,
Always run your car with the body shell mounted! Check all screws, nuts etc. on a regular basis for looseness.
i+
PROHIBITED
P> TERDBFATOETIE, HEORRIZHEYETOTELHIEZEN, P HIEA TS 3 o= Y LN OHAHOERDIGEF LIENTLEEL,
U —IABTEIBENEATNSEC S, HEORRELYET,
iR, B, BRIOZNE A, Do NOT install any option parts not made by Kyosho for this model.
- Kf=FEY . w3, To avoid causing irreparable damage, do NOT attempt any modifications.

Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.

.




Xy bOfIZZEAZ 5 (1) ITEMS REQUIRED FOR OPERATION (1)

2 F ¥ URILT U THARERIENE (TaR) L&

2ch with electric speed controller and 1 servo radio control set

WIFERALTSEEL,

A

bt (BEEM) OTAKR QFroRLT7Uo TR £y b %
(h ERALISMERZELE)
CAUTION: Only use a surface radio with 2 channels and electric

xR speed controller! (Any other radio is prohibited!)
QDX Y MIF2F v v RLT TR axXFa w4847
OTORNBETT, 2F vy rr)LTOR
OR{ERICERT 1 vy 84 TNV FL  Sticktype

BALTRHYFETH. BFADEAT%
AELTLEEL,

@ JORDEIRWE, TAKRITTEDEHA
EESEITLTLESL,

@ This kit requires a 2 channel radio
con-trol set with electric speed
controller.

@Use stick-type or wheel-type transmitter,
whichever suits you best.

@For more information on the transmitter,
kindly refer to the instruction manual of
the transmitter.

2ch radio set

sV RILEAT
2F v o LTAR
Wheel-type
2ch radio set

B 3R EM (EEHA)
AA-size Batteries (For Transmitter)

ERTESY—AK - BEM -7V TFAX

Suitable servos, receiver & electric speed controller

wt—AR Lyl
Servo Electric speed controller

(

%qiif»

20~29mm %% 2

31~36mm %ﬂ
31~40mm
36~43mm

n (it

o (B
Receiver | & 2=

EIT+H2ERBE/NY T —

Operation/Receiver Battery and Charger for Battery

O\ T —IE, HATEDETELRZEHOERELT

ELNET,

A single battery powers operation and receiver.

Batteries listed at right are suitable.

W74V YRNy TV —
7.4V Li-po Battery

\

RNL—hEA4T
Saddle Packs Type

g

—

va—raa47
Short Type

ETE—4—
Motor
@t E
IS5V LVRE—E—:65T~17.5T

BAXNS A F—RRUD

Tire / Inner Sponges

OKRXY MMIFBAY, A1 VF—RKRUDIFEFE
nNFEHA, /1107 70— KAFXF—HADA A ¥,

AVF—RRUDERABLTLESEL,

@®Recommended
Brushless Motor : 6.5T «~ 17.5T

@ This kit does not supply tires and inner Sponges.
Use tires and Inner Sponges for 1/10 off-road

buggy.

B—A 1)L
Shock Oil

W

N~

Paint

ORT 1 DEEICFERIBETT,
RATIK. ETILARTL—2HELT
WETDOTIHALCESL,
For painting the body, use Kyosho paints
for models!

No.76001~76062
P REBRTIL—HF—
: KYOSHO SPRAY
« COLOR

oAV IAvT—7
MICRON LINE TAPE

pe

—e 14l
Micron Lin2
KYOSHO

IYRAXVY, MEMTYA U RBEEET—T T,
Super-flexible tape for masking and detail designing jobs.

No.1841W (1mm x 5m)
1860 (0.7mm x 8m)

A

s,

P =N

RTL—h5—%#ERAT BHE.
FOHAZRCEATLEEL,
CAUTION: Before using spray colors,
always read the explanation!

N0.96721
D-FLyHANS—Th—IL
D FLEX COLOR DECAL

s B DYFIAFRM T 3 ReHE
IZHENVICHENSRBES—FTT,
Self-adhesive super-flexible sheets that
bond to polycarbonate - even when
applied to curved surfaces.




v bOMIZEAZ S5 (2) ITEMS REQUIRED FOR OPERATION (2)

HMTIZRERIE

Tools required

FE

A HAT A TEQRIRLICIE., +5EB LTI AL,

CAUTION: Handle tools carefully!

Fv IA-TWSIER —fRMG TR
TOOLS INCLUDED Tools
WAALYTF

Hex wrenche

B+FLUF (M)
Cross Wrench (small)

é

High Diff. Grease (Clear)
@

BNATZT774 rTI5YR(EB)
High Graphaite Grease (Black)

@

Wire Cutt

ers

1.5mm ij WA ES AN PN

2.0mm (1.5mm, 2mm, 2.5mm) Scissors @
2.5mm Hex screwdrivers —— — =
(1.5mm, 2mm, 2.5mm) Q-

BSOoARVF WBhyr—F47

Needle Nose Pllers Sharp Hobby Knife
(7777777777 ]
WNATITYR(IYT)

A | PUFS
Grease

(G -

ToEY)—
ACCESSORIES

W RS

Instant Glue

No.96154
KYOSHO RRY ¥ LY JL—
KYOSHO Special Glue

| EA=Rg
Screw Cement
=3 [=]
No.96178 —
a9 24 ~(FiEE/M0cc)
Loctite (Medium Strength / 10cc)

No.XGS151
TIHEYI—ILY Y Z(3g)
Diff. Gear Seal Grease (3g)
No.36219 / 36219P

SPFA47Ty oY —<—
SP KNIFE EDGE REAMER

— I ——{{[ === [T

TAMIMNTET, EE1 ~15mmORBHFATELIETT,
No need to pre-drill! Drills neat 1 ~ 15mm holes directly!

JO0RD#%fE PREPARE RADIO TRANSMISSION

@ JORETDIEEICLE=N>TEY FLET,
Set up the radio as explained below.

2 Fa g

2] 1]
. ﬁ g @ . ON W REER
Charger
W5 —7
Servo

B7>7
Electric Speed

- WAy T—
Battery

-:><:

ontroller

T ( g | PR
HE—42—
Switch Motor

ON

ﬁ WE(EH

Transmitter

1

@15 5 HF

BIEMICE3EENE LY FT B,

A 25807 0T E0ET.
FELE-ZE#ANYTI—EDL L,
SEROTVTHEDIET,

MU LERRIZEY T 5,

B 2E8ORA v FEANS,
H7o70249vFEANS,

B 2R s B85 LTH—RBBLT VSR,

@ hH 5k

Bl 7vTnr1vFENS,
EERDORA v FEY D,
M) 2 EROT Vv TFEHED D,

= [9] oFF
4
FOFY - (D =
W ={EH B7>TF
Receiver Antenna
@START

Insert AA-size batteries into the Transmitter.
Extend the antenna of transmitter.

Connect

the charged battery to the receiver.

Unwind the Receiver antenna.

Set trims

of transmitter to center.

@ switch "ON" the Transmitter.
Switch "ON" the Electric Speed Controller.
Check that the servos move in accordance with the control

from tran

smitter.

OFINISH

@ Switch "OFF" the Electric Speed Controller.
Switch "OFF" the Transmitter.

Retract the Transmitter antenna.




I CHIDEE (1)  BEFORE YOU BEGIN (1)

1 S TORNCTREDC EITEELTLIZELY,

Before assembling, please read the following carefully:

OCOHIEERHH. WEEERT 5,

Oy FONEEHMND B,
H—FR  REABYELED, SEVROORFEN. L4t
BEIETORR LI,

ONSHMRADHEAOY A XEMBILVESICT D, RESEICLTHALEN @ Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page

ST TS,
O@TPEREH#HDLEIE - - -
WOZHMNEL THHMRMNBEESNIETHH TS,
2L, BERLNERT HETHDDLEEANENECBYET,

—
Tt
-
—
.
-
.
-
.
=

ﬂ\\\\\\\\\\\\\\\\\\\\\\\m

S

@First, read this instruction manual and familiarise yourself with the model’'s
construction.

—H—# @Check the kit contents. Should any parts be missing, contact the retail shop from

whom the model was purchased.

before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

2 Fy MK, BOREIMNES EXLNMIHEAZCA>TVEY, SAZEICKRETRAHY FTOTHERLTHSHILTT
{F2EW, £z, ERBIEIEHICA>TVE3DEHYETDT, FiEELTHHENCLESLY,
This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the
true-to-scale diagrams on the left side in each assembly step. Some screws are extras.

Ot XNiESHE @ /IR DY A XHl

SCREWS OTHER HARDWARE

REUAYHIRER HIAYIRER 3x12mm E X 3mm Ty —-Fvyk E4 EY VY

Button Hex Screw F/H Hex Screw Screw Washer - Nut E-ring
(s j (o — - s @3mm@ o

12mm
FrvTER Ty FEX
Cap Screw Set Screw
x12mm Y S EX 5x10mm AR - RFY2y 58mm EOR—IL

W mm F/H Screw Metal Bushing - Ball Bearing Pillow Ball

o e
Diﬂﬂjmj 5%n)‘m




M CHIDEE (2) BEFORE YOU BEGIN (2)

3 RBEZEDRMN:
How to read the instruction manual:

( EBAfI ]

[ Example ]
No.1
1 AR ﬂ °
Front Suspension -
5x 10mm * %)L
Metal Bushing w

? Ol
+ *UJEY

K:g Pin
O

A: COEBETHITASEH KT DHM, A: Gives the name of the part being made and the serial number of steps for

B: /NEREmD AR, R, ERAK, assembling.

C: SBHZENTIHEELDIY—MERIhTWET, B: Details the key-number of parts, actual-size drawings and quantity of parts to use.
I—YICEELTHITEED T LI, C: This instruction manual uses several symbols. Pay careful attention to them

during construction.

4 SBAEIFEDLNhTNESY—Y

Symbols used throughout the instruction manual, comprise:

EARLC&KSICHHITS,
Assemble left and right
sides the same way.

TJIVREES,
Apply grease.

FRAY SR
Part bags used.

3

2ty MBIZITS (),
Assemble as many
times as specified.

AIEY 5L DICHITS,
Ensure smooth, non-binding
movement when assembling.

FoOvIEIEED,
Apply threadlocker
(screw cement).

(0]
\ld

R~ =,
True-to-scale diagram.

fR1E&D, ESDIEIZHILT S,

O
Temporarily tighten. Assemble in the

specified order.

B 2 Al
BN = N BN

mEIEE, C#hvy 95, BBASR.
Note the direction Cut off shaded portion. Must be purchased
separately!
BEEERITHEET %, EfA, AR,
Apply instant glue For Left. For Right.
(CA glue, super glue).
% 2mm®D N E H T 5 () o

2mm Drill holes with the

specified diameter.
\, J




SoF— 1 TIR—VEER()

2 ofaE. FALEEA.

Shaded parts are not used.

No.1
(1mm) (0.5mm) _

3
&

=1

LA357

¢
]
—
p—

\@ ©0O ©

ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (1)

Wm ==
D Q Q
W
Dg§
5y 11— [
| © @@‘
LA356

LA272

LA262B

(©) (2mm)

@ (3mm)
@ (2mm)
@ (1mm)

10




ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (2)

i@

LA371

11




A= b SRS
Front Suspension

p |
'
!\
<>
®/( I LA353/
t=0.5
LA369
Q LA369
UMW705-01
b / LAW54B-01
1-S33008H
3x8mm(F/H)
2 JAYRRRYY Y ®\@
Front Suspension ©x

LA272

3x7ximm LA230

No.1

3x8mm YSAYHIRER
F/H Hex Screw

YRTyamiLd— (B)
Suspension Bushing Holder(B)

[ N0

3x8mm YSAYHIRER

3x44dmm T b
Shaft

LA368
UMW?705-01

1-S33008H
3x8mm(F/H)

OV kNILOAY R
Front Bulkhead

LA262B

LA360
1-S33008H
1-S13015H 3x8mm(F/H)

3x15mm

12

AF—IHYRTyia
Steel Suspension Bush

YRTy T amiLd—(B)
Suspension Bushing Holder(B)

3x7x1mm FSHhS5—
Plastic Collar

No.1

3x8mm YSAYHYRER
F/H Hex Screw

3x15mm REUAYHIXER
Button Hex Screw



YYHRRooay
Rear Suspension

(A)

LAW36GM
TF018-01

LAW36GM

LA262B
t=1.0

N

1-S33008H
3x8mm(F/H)

[ No-1

3x8mm HIAYHIRXER
F/H Hex Screw

YRITyam)L¥d— (D)
Suspension Bushing Holder (D)

Ul S8 7
Rear Suspension

[ no-1

3x8mm HIAYHIRER

UM713B AR *Sa‘x Tv lBrk)rl;_/sc“—H (%) 5
uspension busnin older
3x7x2mm |t_A0222|3 P g (D)
N\ =U. .. 7777777777777777777777 2
pOa 3x44mm v 7 b
Shaft
LAW39 e 2"
3x7x2mm FS5HhS5—
________________________________ Plastic Collar
( @]
,,,,,,,,,,,,,,,,,,,,,, 2
e o
A @D
g 0 5
/ LAW37GM @) (D)
TF018-01
1-S33008H (B]
g
LT o 6 [ul%
Rear Bulkhead POl | A262B
© 3x8mm HSAYIRER
F/H Hex Screw
1-S13012H

1-S33008H
3x8mm(F/H)

9/@@/ 3x12mm

——————Z"¢

1-S33008H

g7 3x8mm(F/H)

3x12mm REUAYHRER
Button Hex Screw

13



TF120

1-N2630N
5

LA200

7 [
Ball Differential

BRGO014TS
96647

97032

B XKy U RITHER{TE,
N9 Zvahwd
WA, RxHEo (1)
EANEZ D,

When installing in gearbox,
change to @ from the
opposite side if the
backlash is too loose.

BRG002

Ve

Q

| SAVES: EN
Remove flashing.

O S *
ADJUSTING

@ EIITRARSAN—TEEL. AhZEELTH5,
B4 E5ETHELOAL, E>TLESIREDEE
ETEEDHLEMEBETHIDOTIEET %,

Secure parts @ and @ in place with two flat head
screwdrivers and rotate the differential case until it becomes
tight. Then, tighten screw @ . When running the car, the
differential must be tight, otherwise it may be damaged.

> RIZAGEFTEEL, @FE L. DrRHHMAICEHE
FTHIEEL, EASHVEZLORAABELZDT.B)EDZH 5,
Now, hold the differential case firmly and rotate part @
@ rotates into the opposite direction to part @ , no further
adjustment is necessary.If part does not rotate, screw @
is too tight. In this case, gradually loosen screw @ until part
rotates.

> ETRICL 2 A VERSTITEERET 5,
Before running, attach the tires and re-adjust accordingly.

. If part

p
> RUFTDORT,
Compress with pliers.

BRG002
LA201
BRG100

96647
BRG014TS

JaY koY) YH
For Front / Rear X

> A%%. (6) EE!MTT 5,
Once the adjustment is done,
install @ (see"exploded view").

14

No.3

10x15x4mm X7 Y5
Ball Bearing

ol

PN
Shim
,,,,,,,,,,,,,,,,,,,,, 2
10x12x0.2mm L
Shim
,,,,,,,,,,,,,,,,,,,,, 6

TITOXRRIRY ) 2—
Diff. Adjust Screw

:: I 2

116 A4 FHR—IL

Inch Ball
O mmmmm e 16
3/32 4 FR—IL

Inch Ball
Qoo e 24

26x6x1mm Tviy—
Washer

26mm F4BAVF v b
Nylon Nut

eg™™ :

Q HENALNAEZER—IL
=9 %,
Face the rounded side
to balls.

R—ILTITIR (DIT)
(RETE)

Ball Differential Grease (Clear)
(Both sides)
EVIFUTUR (B)
Molybdenum Grease (Black)



FS4TXVYI v T b
Drive Gear Shaft

E ﬂ No.3

5x10x4mm 7Y 4

1
1
1
! Ball Bearing
LA262B VY -\ 77 I (@) | I —— 4
LA366 |
1.5x8.8mm |
| 1.5x8.8mm E>
@ 1 Pin
(B LA366 1 R 2
1
I 2x9.8mm¢EY
! Pin
/({3 X C— 2
v 2 !
BRGO001TS : = 5x7x0.3mm Uy v—
96643 ! 7 Washer
% | AV e | O z
LA372 | A 2x9.8mm R
2 Black : L E3 EUVST
E-rin
D—— LAe6 I @ ,,,,,,, S 5
1-E030 !
E3 ! X
RSATF¥¥rovT b Ou E ﬁ]NO-Z No.3
Drive Gear Shaft ®1®

A=Y ERYMFITEEETIAY FELH
YYEDLDNEERTEET,
You can change the balance of the front and rear
by changing the position to mount the center bulk.

702~ __ LA376

For front 71.5mm
1) LA378
Forrear — 88mm 0/

Joy bk _ LA377

3x4mm v FER
Set Screw

Q oA=Ly FRIEIIC
Y558
If you are mounting a center

bulk to the front.

o —NILY ERAIC
BYFIT 556

If you are mounting a center
bulk to the rear.

"
;
[T No.1

3x8mm REUAYHIRER

E—S—OMEEERHEFT.

Choose the layout of the motor.

For front 79.5mm
iy LA377
For rear 79.5mm Q @
|<
0 1 2 3 4 5 6 7 8 9 10 ]
hMmmMMMmmmMMmmMMHHMmmMMMMmmMMmmMMM |
1 O JAY T
Front Differential Gear
1-S13008H
3x8mm
LA262B

J0Y A
For front

JO0Y hE—4—
For front motor

YYE—5—
For rear motor

15



A=A D AC &
Front Shock Stay ;XS113?T(1)$8H
1-N3024
LA351B
1-S23020
3x20mm
1-S13010H
3x10mm
— 1-S13008H
1 2 )T 3x8mm
Rear Differential Gear
LA262B
) A
For rear
€
)
1-S13018H
3x18mm

DX FTUIN—RT—
Rear S:o/c\k Sta;— Q

LA352
1-823022
3x22mm
s 1-N3024
1-S13012H ~ 3mm
3x12mm
LA354
O 97050M
)
©)
LA272
TF018-1
UM519
UM713B
3x7x1Tmm
1-S13010H
3x10mm

16

nnIEﬂNQLNQ4

3x10mm KA UAYHIRAER

3x18mm RE2 A I RER
Button Hex Screw

(oo :

3x20mm F¥ v TER

_ Cap Screw
|§|ll||||||||l||||||||||I|||||||||l|||||||| *********** 2
3mm Fv bk

N Nut

Q@ -

97050M _ \
4.8mm R—ILREZ v K (M)

3x7x1mm F5Hh5—
Plastic Collar

3x8mm KA UAYIRER
Button Hex Screw

JOY hE—F—
For front motor

YYE—H—
For rear motor

HEHEﬂNaamm

3x10mm REUAYHIRAER

3x22mm F vy TER

— Cap Screw
|§|\llllllllllllllIlllllllllIllllllllllllllllll ********* 2
3mm Fv bk

N Nut

@] — -

97050M _
4.8mm R—J)LRZ v K (M)

3x7x1mm FS5Hh5—
Plastic collar

O] R



14 v —
Chassis

LA356

0 H P

Bt

S

:0) 1-S33008H
Front 3x8mm(F/H)

1-S33012H
3x12mm(F/H)

c

1-S33010H
3x10mm(F/H)

1-S33008H
3x8mm(F/H)

1-S33008H
3x8mm(F/H)

LA355B

Y—ROEH A EERIREEFS,

Servo can be mounting in the following directions.

H—REEEAT HI5E.
B-~RBzsmEcrEsn,

15-19=Sideways mounting

Y—REHEAT HEA.
~ EERFEEL,
20-23=Straight mounting

1 H—Rt A /13—
Servo Saver

- H—REBEAT HEE,
For Mounting the servo sideways

N

p
BRG002
5x8x2.5mm

BRG002
5x8x2.5mm y'4
N\ J

1-S13010H

3x10mm

BRG002
5x8x2.5mm

LA361
=S
é/ B nm

J

LA256GM

No.1,No.2

3x8mm HISAvHIXER
F/H Hex Screw

3x10mm YSAvHIRER
F/H Hex Screw

3x12mm SNy I RXER
F/H Hex Screw

No.2

3x10mm REUAYHIXER
Button Hex Screw

LA246
4.8mm B—37 Y rR—LAZ Y F(S)
Low Mount Ball Stud (S)

UM129 \
4.8mm R—JILR A Y K (S) &
Ball Stud (S) Black

5x8x2.5mm Ry
Ball Bearing

on- 4

*oEVRY—=T
King Pin Sleeve

[0 ©




1 H—Rt A /13—
Servo Saver

> —REREAT D5E.

1-S13006H
3x6mm

For Mounting the servo sideways.

LA361 S S
5x10x9mm\@ S

1 7 ATFT V)T —KR
Steering Servo

> F—REBEAT DIHE, Q

For Mounting the servo sideways.

LA374 @
e
& S

A

EL
Front

1-S33006H
3x6mm(F/H)

1 ZAFTYUTH—R
Steering Servo UM717

> H—REBEAT DIEE. RTFTY UHH—R 2mm
For Mounting the servo sideways. Steering Servo

1-W300705
2 3x7x0.5mm
UM112H  1.513010H
L) 3x10mm W

1-853010
3x10mm /
UM112H ,
L) 1 -~

1-S13010H

—.‘N‘IE! 3x10mm

Fo D88

|

0~ 1mm Sk 4277, KO, JR (
Hew NAF 9% .

---------------------

|
F - FUTABA ___&Q!z/—-—
K- SANWA, KO, JR
Hoommec \\C|

1-W300705
3x7x0.5mm

18

No.2

3x6mmRE UAvH ZER

5x8x2.5mm FSh5—

Plastic Collar
Of- "

5x10x9mm FS5Hh5—
Plastic Collar

@ ,,,,,,,,,,,,,, :

[ o2

3Ix6mm YSAYvHIRER
F/H Hex Screw

[TINo2 Noa

3x10mm REUAYITRER
Button Hex Screw

3x7x0.5mm Tvvy—
Washer

3x10mm v FEX
Set Screw

4.8mm R—J)LT > K (L)
Ball End (L)

LA246 ‘ \
4.8mm O—=39Y hR=)LR %y K (S)
Low Mount Ball Stud (S)



ATFT7V) o TH—K
Steering Servo

- —REEEAT H5E.
For Mounting the servo sideways.

B

ﬁ\@@
Bl
= |
1-S33010H iﬁ
3x10mm(F/H)

2 H—RtA/13—
Servo Saver
- S—REHiEAT BIBE,
For mounting the servo straight.

~

BRG002
5x8x2.5mm

LA361 /@

BRG002
L 5x8x2.5mm

1-S13010H
3x10mm

Ve

b

LA246

BRG002
5x8x2.5mm ——&

'

LA361

=

@/ LA361

BRG002 /©

5x8x2.5mm

um129

LA256GM

LA367

Y—Rt A1 —
Servo Saver

- H— R EHEAT DIBE.
For mounting the servo straight.

LA36

5x8x2.5mm

LA36

5x10x9mm

1-S13006H
% 3x6mm
&)

1

1

No.2

3x10mm 5Ny RXER
F/H Hex Screw

[T No2

3x10mm KA UAYHIRAER

LA246
4.8mm 0=V rR—=JLZ% Y F(S)
Low Mount Ball Stud (S)

um129
4.8mm R—J)LRA Y K(S) &
Ball Stud (S) Black

5x8x25mm X7y
Ball Bearing

of-~ 4

*ogEVRY—=T
King Pin Sleeve

i
Q G fJ:p LA367

G——3
[[INo.1. No2

3x6mmKRE Ay RER

5x10x9mm FS5HhS5—

Plastic Collar

19



22 ATFT7 V) TH—KR
Steering Servo

b S —REHEAT HEE.

For mounting the servo straight.

r) N
/ UM112H
N (M)
@ 1-853010

3x10mm
UM112H

1-W300705
3x7x1Tmm

1-S13010H
3x10mm

LA246 2
(S) W //f

uM717 @\‘.
\

CHOCED !
[EI 1~2mm &M

.. 79/{

- FUTABA

- SANWA, KO, JR
~ HITEC

- B2, KO, JR

2

3x7x1
1-S1301

RFTFY IR 2mm 5
Steering Servo / /'\%
Q gl

1mm
2mm

1-W300705

mm
OH

3x10mm

23 ATTYoTH—KR
Steering Servo
- —REHEAHT D5E

For mounting the servo straight.

g; 1-S33008H

3x8mm(F/H)

24 UFTIIN—Tv¥
Rear Upper Deck

p
1-S13008H
3x8mm
LA358
1-S33018H
3x18mm
_8
LA358
LA358
.

(2]

1-S33008H
3x8mm(F/H)

1-S13006H
3x6mm

20

m No.2, No.4

3x10mm REUAYHAER

3x10mm v FEXR
Set Screw

4.8mm R—)LT > F(S)
Ball End (S)

ffffffffffffffffffff 1

4.8mm R—J)LT Y K (M)
Ball End (M)

LA246 . X
4.8mm A=Y MR—JLZA% Y F(S)
Low Mount Ball Stud (S)

[(Ino2

3x8mm YISAYHIRER
F/H Hex Screw

,,,,,,,,,,,,,,,,,,,,,,,,,, 2
No.1
3x8mm HISAvHIXER
F/H Hex Screw
,,,,,,,,,,,,,,,,,,,,,,,,,,, 2

3x8mm REUAYHIRER
Button Hex Screw

3x18mm YSAYHIRER
F/H Hex Screw

(AES ERN
Tighten.



oA —TF7
Center Differential Gear

LA375 O-ring (4.5x1)
LA375 5 LA375 LAW50-02
LA375:01 o LSS o1 e
1.5x8.8mm 5x9x1.7mm
LA375 5x 12 x0.15mm /l.\
LA375-01 LA375 Shim
@ 96648 UmMe13
XGS151 X [ 5x12x0.155mm N _ W AN )y
= LA375
~ LA375-01
ORG045S 1.5x8.8mm E>
LA375 oS S)o '(I')F261-CA)14 . Pin
-rin 4 ) N 7 o e e T Y
LA375-01 N T4 9 (4.5d) — o
= LA375 5x8x2.5mm I3 A%
LA375-01 Plastic Bush
ORG045S @
TF261-04 O 77777777777777777777
O-ring (4.5x1) =/
LA375 5x9x1.7mm T3 A&
XGS151 @\LA375 01 Plastic Bush
5x8x2.5mm : ﬁ
TIUvT b
LA375 Diff. Shaft
TFW125

B —FD
Center Differential Gear

XGS151
LA375

No.2

o
FIRRLY YT b
Diff. Bevel Shaft

LA375
LAW50-02 r
LA375-01 No.2
LA375 " TF261-04
LA375-01 O-ring(24.8x0.6) s, A
1.5x8.8mm LA375 O!)>7 (4.5x1)
LA375-01 O-ring (4.5x1)
LA375 (L 96645 LA375
LA375-01 5x12x0.15mm LA375-01 | € YN
5x9x1. 7mm ' TF261-04
LA375 UM611 .
LA375-01 5x12x0.15mm L
XGS151 J)/ ORG045S Shim
TF261-04 | >  q¥e=2=Www N\ (N
LA375 ‘ > O-ring (4.5x1)
LA375-01 :
= LA375 .
| LA375-01 1.5x8.8mm £
¢>— ORG045S Pin
| 5':2.61-(%45 " m— i
-ring (4.5x
XGS151 Se 9 s N 5x8x25mm T3 A4
LA375 mECS YA —IHE Plastic Bush
LA375-01 BRI BLEEODET .
5x8x2.5mm Recommended the combined ﬂ ————————————————————
use of silicon seal to both side. —/
LA375 —
5x9x1.7mm TS5 A% )L
TFW125 Plastic Bush
2 Pyy—— LA375 @ E
Z AT LA375-01 —
. . TIV¥ Tk
Center Differential Gear g | 12-2)252?1%?H Differential Shaft
LA375 ’
LA375-01 ( . ) i o]
2.6x10mm(F/H) vyarvrAi
Silicon Oil LA375 ’
#100000~500000 )/ LA375-01
m No.2
LA375 26x5mm REUAYHIRER
= LA375-78 (IIIIIIIHI] Button Hex Screw
,,,,,,,,,,,,,,,,,,,,,,,,,,,, 4
26 x10mm Y SAYy I RER

F/H Hex Screw

XA AIEIBRBETAND,
Fill up to 80%.

21



2 oA=Ly
Center Bulkhead

>J0Y FE—2—DFE
For front motor layout

BRG014TS
10x15x4mm

BRG014TS
10x15x4mm

toa—T7
Center Differential Gear

LA359B

1-S13008H
3x8mm

LA370
29 IRV LT YT YF
Front Upper Deck
-
1-S13006H
1-S13008H 3x6mm
3x8mm
\
¥ -
@ LA357 f%
LA357 [E]
\

30 oA=Ly
Center Bulkhead

@

Al
Front

1-S33008H
3x8mm(F/H)

22

(] No-2

3x8mm REUAYHIRER
Button Hex Screw

10x15x4mm X7 Y5
Ball Bearing

i] No.1, No.2

3x6mm RA Ay R ER
Button Hex Screw

3x8mm KA UAYIRER
Button Hex Screw

) £o5—3L ERIIC
WY 55E
If you are mounting a center
bulk to the front , please cut
the shade part.

[ o2

3x8mm HISAYIRER
F/H Hex Screw

,,,,,,,,,,,,,,,,,,,,,,,,,, 5
o —NILY FRETEIZ
WY 556
If you are mounting a center
bulk to the front.

e ] O
Al
Front
O [¢]
o [¢]
o [¢]
O [¢]
A=Y EERAIC
WY 5i5E
If you are mounting a center
bulk to the rear.
ﬁﬁ ] O
Front
e
O [¢]
O [¢]
o [¢]




B2 =N\
Center Bulkhead

»

BRGO014TS
10x15x4mm

XY E—2—DGE

For rear motor layout

BRGO014TS
10x15x4mm

Center Differential Gear

[

LA359B

B

LA359B— é%

1-S13008H

% ~~ 3x8mm

OV ETFyR—TyFx
Front Upper Deck

1-S13008H 3x6mm
3x8mm
N
LA357
LA3Z

s

1-S13006H

R —NILY
Center Bulkhead

Ail
Front

@ -
©)

1-S33008H
3x8mm(F/H)

No.2

3x8mm RAUAYIRER
Button Hex Screw

10x15x4mm X7 Y25
Ball Bearing

ol

No.1, No.2

3x6mm Ra2 Ay HI ZIER

3x8mm KA UAYIRER
Button Hex Screw

) to5—SLy ERIfIC
YT 5iEE
If you are mounting a center
bulk to the front , please cut
the shade part.

[T No2

3x8mm HSAYHYRER
F/H Hex Screw

,,,,,,,,,,,,,,,,,,,,,,,,,, 5
o2 —/NILY EHEIEIC
WY 554
If you are mounting a center
bulk to the front.

. o O

Al

Front
O O
O O
O O
O O

oA=Ly #ERAlC
mY i 5i5s

If you are mounting a center
bulk to the rear.

O O
:L)
Front
o o
| :
o o
(@) (@)




34 JAV R YN—TvFx O BNM
Front Upper Deck ®1@
3x8mm HISAYHIRXER
1-S13006H F/H Hex Screw

3x6mm | T e 2

1-S13006H (2]
3x6mm

O —BesLTERT S,

%\ Remove the screw that was

" é & temporarily fixed.
%\ z And use this screw.
)
! (BES ToF -3
Tighten.

-__.________>”}1f2;

1-S33008H
3x8mm(F/H)

-\ T —OEHAEERIRHEFTT,

Batteries can be fixed in the following layouts.

I 9 5
JOy bE—S— _ lg
LAY 2l WAL S ey i
Front Motor Front F

Saddle Packs

Ya—knNyT— Al
Front Motor Front

Short Li-po Battery

YXE—5—
Sa—kRyTY— L d

Rear Motor Al <:|
Short Li-po Battery Front
=i o
=)

24



[ No-1

(@ ()

35 Ny T)—RX b
Battery Post

LA356 3x8mm H3AvHIRXER

F/H Hex Screw
<7AYVbrE—Z2—>

< Front Motor > LA3558 \% @ L L
B SL— by T —EERT A ) Q) -OREER,
For saddle pack types \ Use this hole.
A
1-S33008H . .

3x8mm(F/H)

<7V +rE—EF2—> LA355B® COREEA,
< Front Motor > S LA356 Use this hole.
4

> a—bN\YT—Z2ERTEEE

For Short Li-Po packs LA355B \% @
A %@

Y

=
5y ® 4t
a0 T

<YYE—H—> LA356 CG)?"‘\?E{EFHO
< Rear Motor > ¢ @/ LA355B Use this hole.
p Ia—bN\yTY—%FERTBHEE l

)

1
-~
-
»

For Short Li-Po packs

@%.@
-
>
w
9]
15)]
[vs]

o 3 ® 4ot

25



36 IR Oy
Front Suspension %
- 2\
LA257
\
73mm
J
97050M
1-S13010H
v LA256GM - N
7x2mm @ 3x10mm A3
uUM129
£
| | Top
e @_ -
BRGOO1TS \L J

LA256GM 5x10x4mm

3x8x1Tmm

LA256GM / 5 0\9\

/ LAW30GM
[5) A 1-N4045F
p N / g 4mm
LA231-02
€ BRGO001TS @
@ 5x10x4mm LAW30GM 2N
2x7.8mm
= oo LAW30GM
3x10mm 2x5mm
5 25

A= b SO
Front Suspension

1-S12605H
2.6x5mm

N

26

No.6

3x10mm RE oAy RER

3x8x1mm 7IIHT—(HUA4)

@H Al. Collar(Gunmetal)
,,,,,,,,,,,,,,,,,,,,,,,, 2

5x7x03mm Ty y—
Washer

dmm 75 TFF v b
Flanged Nut

N
2x7.8mm Ev
Pin

97050M
4.8mm R—JLRAE Y F (M) ¥ Ln—

: @ Ball Stud (M) Silver
,,,,,,,,,,,,,,,,,,,,, 2

UM129
4.8mm AR—JILRAZ Y F(S)E
Ball Stud (S) Black

,,,,,,,,,,,,,,,,,,,,,,, 2
2x5mm FyvTER
Cap Screw
,,,,,,,,,,,,,,,,,,,,,,,,,,, 2
O Ofjmm
@ Offm
(C ®
No.6
2.6 x5mm KA UAY Y RER
Button Hex Screw
,,,,,,,,,,,,,,,,,,,,,,,,,,,, 2

3x25mm v 7k
Shaft



38 AV YRRV Y
Front Suspension

UM112H 97008-40H UM112H
_ . . (™) ((®]
@RTTrIAA4OYFk
Steering Tie Rod
#925.5mm
approx. 25.5mm
UM112H 97008-40H UM112H

(L) (L)

eJnvtr7y/iN—myk
Front Upper Rod

97021H 97008-40H 97021H

(LL) E (LL)
$922mm
approx. 22mm

2

X

39 7BV M RRY a3y
Front Suspension

/ ATT7YUT548y K
Steering Tie Rod

4

&/ l
&

Q JAY 7 y—Ay R
Front Upper Rod

&

2

No.4

4.8mm R—)LT Y K (L)
Ball End (L)

fffffffffffff 4

4.8mm HR—J)LT > F(LL)
Ball End (LL)

3x40mm 7Pv¥ R Oy K
Adjust Rod

(o 1)

LU

Q BOHIAENERD,
The side with the step is
a reverse screw.

BDHD A,
Projection. Note direction.

BO®H A,

Projection. Note direction.

27



40 JAVRRAEZAH—
Front stabilizer

UM112H
) — f’
SN
1-S53010
3x10mm

( N\
®\® o LA237GM %‘%
1-S53003
ol LA236-108 Samm 3
(K7 A+ White)
LA237GM
J
\
\(
)
o= 5 @
098
1-S53003 (3] /
)
3x3mm m/,j @ e
1-S13006H LA353
3x6mm

< 2

No.1, No.4

4.8mm R—I)LT > K (S)
Ball End (S)

(@ nI 4
I —F
3x10mm v FER
Set Screw
i S 2

3x3mm £y FEX
m Set Screw

28



YYHRRooay
Rear Suspension

Uum128
W0149GM
5x7x2mm uUM519
/3x7x2mm
O
QR ¢ UM519
S~ S
\‘ BRGO001TS
| N~ 5x10x4mm
5x7x0.3mm S/ LAW30GM
ER1G0021TS LA253GM O
x10x4mm  5,7x3mm % 1-N4045F
/ N 4mm
LAW30GM ——
2X7.8mm < \@
LAW30GM_— i
2x5mm \
p ~
p N ([ umsto-02
UM510 ©
@) — @
A 62.5mm o [EI
| |
L 2N J
42 YXYHRR 3y
Rear Suspension
TF018-01
UM519
UM713B UM713B
3x7x3mm 3x7x1mm UM561
1-N3033N
N 3
UM561
3x39.5mm

4"

UM561
1-N3033N
3mm

2

No.6

um128
4.8mm HR—JLRAw K (L)
Ball Stud (L)
,,,,,,,,,,,,,,,,,,,, 2
5x7x03mm Tyviy—
Washer
Ol z

5x10x4mm 7Y o4

Pin

O

5x7x2mm ZLINT— (HU44)

© :| Al. Collar (Gunmetal)
,,,,,,,,,,,,,,,,,,,,,,, 2

3x7x2mm FS5HS5—

Plastic Collar
Ollf=== :
2x5mm F¥vTER

Cap Screw
i R 2
4mm 7SO F v b
Flanged Nut

No.6

3x7x1mm FSHhS5—

3mm F4B82F vk

Nyron Nut
,,,,,,,,,,,,,,,,,,,,, 4
3x39.5mm v 7 b+
Shaft
1] )]
,,,,,,,,,,,,,,,,,,,,, 2

Q UYNTDEENRL—X
BHMETS Y FEHHHD
DB,

Do not over tighten nut too
much to prevent binding in
the rear hubs.

29



4 JYHARO a3y
Rear Suspension

97021H
(LL)

97021H
(3L)

approx. 21mm;

97008-40H

#21mm

97008-40H

#921mm
approx. 21mm

L

44 JXHRRo3v
Rear Suspension

- e

30

[ No4

4.8mm R—)LT > K (LL)
Ball End (LL)

=

4.8mm R—JLT > K (3L)
Ball End (3L)

Co—3

,,,,,,,,,,,,,,, 2
3x40mm FO¥ R LAY K
Adjust Rod
I 1] N
ffffffffff 2
O BEoBZAENEX D,

The side with the step is
a reverse screw.

BOHD A,

Projection. Note direction.

D) BonsA.
Projection.
Note direction.




45 [Enkekdckihan
Rear Stabilizer

UM112H

UM753-1 5

#
FEONR

o 1-S13012H

3x12mm

. LA237GM -
pe) LA236-12B 1-553003 5,
©) o

1.2mm_
(L'v K/ Red)

LA237GM

1-S13006H
3x6mm o303

.

Ball End (S)

fffffffffffffffffffff 4

58mm  R—JLT > K(S)

A8 ER—)L
Sway-bar Ball

Y E—

3x10mm v FEX
Set Screw

3x6mm RE AV H RER
Button Hex Screw

3x12mm REUAYHIRER
Button Hex Screw

3x3mm v I‘I:“Z
Set Screw

31



BR—
Shock Absorber

<7BAY kA >
<for Front >

20mm

x2811

<y¥m >
e O
28.5mm
. : UM753-1
I
: |
1 I
| @ g !
@S i - € |
g W5303-04GM ! @I@ \\@ |
I
S W5184-02 ! !
| 1-E025
_ I
& W5184-05 E ) |
Ef}—«——-vvs1s4-oz . T .
1 I
5 I
5 W5184-05 | @\ |
| W5303-09 .
I
&> ORGO78 0 |
1 I
| AN 1-E025 |
I
> | o !
C ! W5184-04 !
< | JOVRAGE
W5303-04GM For Front (Short) 1
| I
| W5193-01 : A= )YV A
! UhadzzIC ) For Front For Rear
W5181-05 | For Rear (Long) |
1 I
| |
47 B R—
Shock Absorber
W5303GM
W5304GM
W5303-04GM
W5303-01V

JAYy ARG
For Front (Short)

W5304-01V
VAR
For Rear (Long)

UM753-1

“3

32

No.5

E25 EY VY
E-ring

oYy (M)
O-ring (S)

Ol—

oy
O-ring

oYy (&)
O-ring (M)

O

5.8mm

R—ILI Y R(S)

3x7x25mm FS5HS—
A~ m] Plastic Collar

,,,,,,,,,,,,,,,,,,,,, 4

3x6.5x5mm H5—

O+ 11z LETE,
Put a little oil.

No.5

0y vy (X)
O-ring (Large)

O

Fo—iR—IL
Shock Bush

SR 4

(AEESE I TN
Pull the oil.
() mELTSHL,

Keep expanded.

@#v v TEBLFEDRFETHD.
1/2EEHED S,

Tighten the cap until it slightly stops,
then loosen it for a 1/2nd lap.

(®) 2 v 2P CYRLAL,
Insert the shaft slowly.
RAGAA LD,
Surplus oil comes out.
Frvy TEREETHOAS
v 7 b ERIET,

Tighten the cap firmly, and
pull the shaft.



4 8 S N—
Shock Absorber

XGS003
JaY A GE)
for Front (Short)

XGS013
YA (&)
for Rear (Long)

IG001-3GM

;

©

UM753-1

W5303GM
W5304GM
W5303-05

49 B 8— ®\@
Shock Absorber @I

W5303GM
W5304GM
W5303-05
UM753-1 >

5
1-S13012H/M

W5303GM
W5303-05
UM753-1
Vs
5 0 B— ®\@
Shock Absorber @r
® —
P W5303GM

W5304GM

W5303-05

UM753-1

UM753-1

W5303GM
W5304GM
W5303-05

1-S13010H
3x10mm

LA272
TF018-1
UM519
UM713B
3X7x1mm

N

No.5

oYy (BX)
O-ring (Extra Large)

Ol -

FTAIWEFITS,

Put an oil.

RTY U THER,
BEORENKECES LI,
LGRS (1) #BET 3.
For adjusting the spring tension.
Adjust @ while model is running so
the front and rear are same height .

®O27) 7 EEHTQEAMS,
Compress the spring and install @

[Inos

3x12mm RE AV I RER
Button Hex Screw

3mm 7S5+ v b
Plastic Nut

© g 2

5.8mm EEfFER—IL
Flange Ball

No.5

3x10mm REUAYHRER
Button Hex Screw

3x7x1mm FS5Hh5—
Plastic Collar

3mm 7S5+ v b
Plastic Nut

@

5.8mm EEfFER—)L
Flange Ball

oo :

33



E—4—
Motor

1-S23006
3x6mm

1-S53003
3x3mm

¥ FVLIC DV TII7TR—IEBIBEEL,
Please refer to page 37 for Gear Ratio.

5 2 T—%2— LA370
Motor 1-S23010
3x10mm
by
LA370 4
1-W300705
3x7x0.5mm —
53 ZaR P
Radio N

1-S53008
3x3mm

N

S(EH

Receiver

ﬁﬁ?—j/////<§?

Double-sided Tape

7 7YTT |
Q’/ Antenna |

1708

m—%

AE—Farro—>—
Electronic Speed Controller

EmT—7
Double-sided Tape

e

Receiver

[[INo2,Nos

3x6mm FvvTER
Cap Screw

3x3mm v hrEX
Set Screw

[Ino2

3x10mm F v v X
Cap Screw

3x7x0.5mm Tvy—
Washer

O EHHOTEMEDST
EE9 %,
Tighten the screws with one
sheet of paper inserted between
both gears.

E Manual Bag

3x3mm tvhER
Set Screw

Q TORDBAEESE(C,

ARTZ—=IE T B,
Connect as per radio
instruction manual.



)
NyTl)—
Battery

92638

55 BAN/RA—IL
Tire and Wheel

<782 A >
< for Front >

If( ‘/-}'8—7\ Koo
W5201W nner Sponge
(7o +A)

(for front) X

<JXH[H >
< for Rear >

W5202W
(J+H)
(for rear)

AF—RARUD

Inner Sponge

56 BAX/RA—IL
Tire and Wheel

1-N4045F
4mm

| Il\\lllg'r:ual Bag

TvvEY
Hook Pin

Eva)iEHThsa14ve
RA—IL DD ER ICHREE
BERIER LEES B,

After fitting wheels to tyres, apply
instant glue as shown.

E\%ﬂ

Q —BSLTERYT %,
Remove the screw that was
tmporarily fixed.And use this
nuts.

35



Manual Bag

Cut in half.

58
O x50y 155,

NryoF—7

UM729
Velcro tape

t
1

RTaxH bk
Body M
elcro tape
! ittt

AbL—FrE47T

Straight Type

53 [
o] oun

g "

36



RFq A2
Body / Wing

N

<EYVEHR >
< Gear Ratio >
8 80 8 5 69 8 80 8 5 69

16 12.81112.50 | 12.19 28 6.96 6.79 | 6.16
17 12.06 | 11.76 | 11.47 | 11.18 29 6.55 | 5.95
18 11.39 | 11.11 | 10.83 | 10.56 30 6.33 | 5.75
19 10.79 | 10.53 | 10.26 | 10.00 31 5.56
20 10.25 | 10.00 9.75 | 9.50 32 5.39
21 9.76 | 9.52 9.29 | 9.50 33 5.23
22 9.32| 9.09 8.86 | 8.64 34 5.07
23 891 | 870 | 848 | 8.26 35 4.93
24 8.54| 8.33 813 | 792 | 7.19 36 4.79
25 8.00 | 7.80 | 7.60 | 6.90 o MEE
26 7.69 7.50 | 7.31 6.63 Kit standard
27 7.22 7.04 | 6.39

KEURA—T ITDRIN—FX[L78TDOH
Spur gear of the center differential gear is only 78T.

i I\N/Izl:ual Bag

IJvoEY
Hook Pin

A

0 deg (7 deg)

— ]

+3 deg (10 deg)

I —

-3 deg (4 deg)

37



ORyN—U Sy FEFERTIES
If you use a slipper clutch, you will need to purchase these parts.

LA267HD

®\@ LA267HD
®* o
~_
LA266 N
e
e
NRALYF (1.5mm)
9 Hex Wrench (1.5mm)
A\
UM516
LA268
LA207
BRGO14TS
Pt
PP
g $
~ LA266
1-N4056FN
4mm

LA267HD

\%f 1-853003
3x3mm

O LAws4-02
@ LA364B

A7 3>/8—Y OPTIONAL PARTS

560

LA206-78

Q LAW54-03

TR =LY ERFIAEIC
mYtr5i5E

If you are mounting a center
bulk to the front.

G v 8-y ERAIC
Byt 5i5E
If you are mounting a center
bulk to the rear.

* FOR JAPANESE MARKET ONLY.

N—Y%
Part Names

X E ffl

(Bith)

X E ffl
(Fith)

N—Y%

Part Names

A1 IS—R T 1) 2% (ZX-5) 28— % 7~ (86/ZX6)
LA207 | Slipper Spring (ZX-5) 300 | |LA364B| o ohier Shaft (86/2X6) 600
Lnogs | BB —T 4 A9 %7 k2 FZX5FS) 1200 | |LAWBA| £2B— % T k(77 52%6) 600
Center Disk Shaft Set (ZX-5 FS) -02 | Center Shaft (77.5/ZX6)
LA%7HD HD KS4 ¥+ 7 k (ZX6/ZX-5 FS) 1200 LAW54| 2> 32— % 7 b (68.5/Z2X6) 550
HD Drive Shaft (ZX6/ZX-5 FS) -03 | Center Shaft (68.5/ZX6)
FS A JF 4 X% (2pcsiZX-5 FS) Fa7ILRY viX—— F(RTA FRB5/2Pcs)
LA268 | brive Disk (2pcs/ZX-5 FS) 1700 | |UMS16| 1y o1 Slipper Sheat(White/RB5/2Pcs) 1000
LA206 | R /S— % (48P-78T)(ZX-5) 300 | gl 7 2. F(M4x6.6)7 5 > S F4 B S (5X) 200
-78 | Spur Gear (48P-78T)(ZX-5) Nut(M4x5.6) Flanged Nylon (5pcs)
B —% 7k (60/2X6)
LA363B| Center Shaft (60/ZX6) 550

38




a ®)
LAZERZxG.GR /174 <YI~HD

[ std.

] Carbon (LAW59)

\Sus. Arm:

O LA272(Std)

Name Date Truck / City Event
Front Suspension: Upper Arm Position: 4.8mm Ball Stud: Bump Steer Spacer: TcI):T:
Shock Position: | U @ L] 97050M(Std) n In .
3@ o\ O um129 il Out
D5, ® L= Upper Spacer: mm : ‘/ Sway Bar:
é]\O)P/ Camber ° ‘_ g None
Shock Stay: - * L ) —mm
[0 std. KN Aélﬁ'He'ght Spacer: Ackerman Spacer:
[ Carbon (LAW58) 0 oo mm
O Other
\ Caster Block: © ©
O o
Lower Sus Holder Block: -~ 51700 = =
Front Rear DO ] Front Diff:
Lower Sus Holder Spacer: Shock Position: Stiffener: .
Front mm  Rear mm Wheelbase: Front mm L std. [] Gear Diff. #
Comments: Rear mm L] (Cll_af{\t/)\?;zg)omp. [ Ball Diff.
Rear Suspension: Upper Arm Position: 4.8mm Ball Stud:  Stiffener: Center Drive :
] 97050M(Std [ std. _ _
Shock Position: wmgo\ ] UM129 (S [ Carbon Comp. [1Diff. Gear Délllpper Clutch
®® ©) ©) . (LAWS3) # Separates
»®@ é}%@%/ Upper Spacer: __mm [ Direct
Hub Carrier:
Shock St Toe In ’ Camber OJ) [ 0°Type-B(UM519)
ock Stay: - n

] Type-B (UMs19) 07 Type-B2(UM519-2)

=i

|| Type-B2 (UM519-2)

] 0°Alu(UMW704-0)
[ 0.5°Alu(UMW704-05)

O um713B @@ 1 1°Alu(UMW704-1)
D
~© Q L Other Upper Spacer: mm Sway Bar:
[ [ None
Wing Stay Position: (D) S 550 0 mm
== \ 2006 e Center Plate:
Lower Sus Holder Block: \ UM713B 737, Shock Position: i O std.
Front Rear Wheelbase: LA272 1 Aluminum (LAW55)
: .
Lower Sus Holder Spacer: Front mm D@ £ Wheelbase: Rear Diff:
Front mm Rear mm Rear mm Front ___ mm [] Gear Diff. _#
Comments: Rear: ___ mm [ Ball Diff.
Shock: ' Front Rear Chassis: ) | Electronics:
Shock Piston: Battery: [ saddle Pack
Shock Oil: # # O short
Shock Spring: Motor Position: [JFront
Limiters: in mm in mm [JRear
imiters: out  mm  out mm Servo Mounting: [] Straight
Shock Length (A): mm mm A Front - [Isideways
- Aumi
Shock Top Type: [] Alu. (UM719/Std) [JUM753-1 | Tire: Front Rear = (nglé?
5.8mm Ball End: - 1 © —J ' Motor:
Front: (0) Os Om ©OL Tire: o
9 i Compound: Pinion / Spur:
Rear: Os Y aL Inserts: ESC:
- - Wheel: Radio:
Body /Wing: J Note: Servo:
Body: Wing Mount: Wing Dum Height: e
[ Narrow [] Wide | Comment: Truck Condition J
Wing: Wing Angle: Lip Height: ] Smooth [ sandy
04 O 7° [ 10° mm O Bumpy [ Soft Dirt
—— [J Low Truction [ Grass
Material: J Screw: [J Steel [] Titanium E Mled. Truc'tion S Blue Groore
Pinion Gear: [ Steel [ Aluminum 0 c\'/ittmc“on 0 gfg’ty
[ Shock O-Ring: [] 0-ring [ X-ring [JRed [] Clear I Dry O

Ver.1.00



@ D fEX]
EXPLODED VIEW

W5303GM
< 7 0 \/ [\ > W5304GM
! W5303-05

<Front Section> 1-823020 UM753-1

3x20mm

LA236-12B
1-S$53003 \

3x3mm

LA237GM
1-S53003 i

3x3mm

UM112H
LA353
LA237GM

1-853010

E/ 3x10mm
%ﬁ UM112H

AV NFAIVEYIN—
___________ \ Front Oil shock assy

N — P43 Ball diff. assy / '

\ R=IVT7
— P43

N LA360
AN
N\
AN
A LA368
UM112H AN
\
LA272

‘ gﬁ 3x7x1mm
{ e 97008-40H . 3 )
AN <
AN &S LAW39
AN
; LA

UM112H 368
UMW705-01

97050Mx \

\ LA379

1 &
§ g UM129 \ 1-853004 — LA379
=\ N 3x4mm 97018-098
N N BRGO001TS
96643 >~ @ 3 5x10x4mm LA365

(D N LA366
BRGOO1TS u LA3T1 AN
5x10x4mm ‘ LA372 A\
N, R \ 4
BRGO01TS LA379
LA371 Ay g 5x10x4mm i LA379
= LAW30GM 1-E030 LA366 LA262B 1-553004
- E3 96643 3x4mm
N\ J

1-S13010H AN

LA256GM N

3x10mm \

e e e e e e e e e e e e e e ——_——
q h W5201W
LA257-02B
1-S53003
3x3mm
21+
Tire
1-N4045F
4mm




@ 5 fEX
EXPLODED VIEW

BRG002
5x8x2.5mm
<H—ihtA/\—> S G
& — Laset BRG002
<Servo Saver> ' ©—  5x8x2.5mm o 97021H
(55 LA361 = o 1-853010
e a‘,)? <= LA361
= @k: oo
LA256GM BRG002
© S 5x8x2.5mm BRG002
‘ LA361 ©—  5x8x2.5mm
Y S 5x8x2.5mm o I5_A836215
\ LA361 XOXE-omm
5x10x9mm LA361
\O@” ~ 5x10x9mm

LA362 g
'\‘.\é LA362 g
UM112H © E
97008-40H % LA357 )
% 1-W300705 Servo
UM112H 3x7x0.5mm

<t HR—NNILY>

<Center Balkhead> W01192 LA370 3x6mm
1-S53003
3x3mm
LA377
~ 79.5mm
N o)
QAN “E:_l)
A LA378
2" / 88mm
- J €Y a—F7
%?%Z’r?m Center Differential Gear
Eﬁ 1-523010 —>-P43
EF—A— 3x10mm
Motor Lnsrr ? 1-W300705
3x7x0.5mm
79.5mm
LA359B
LA370

< xv—>
<Chassis>

LA356
LA374

e 9
4
LA356
r LA355B

LA357
LA355B

LA355B

LA355B
\% LA355B J%

LA355B

o

9

LA356
LAW54B-01

%\ LA355B

K




@ 7 fEX

W5303GM
EXPLODED VIEW 13024 WS303GM [
1-513018H Smim W5303-05 ‘
<UXxEosvar> 1-523022 L @{ UM753-1
®

3x18mm 3x22mm
<Rear Section> \ ;

)\ 1-523010
LA272 1-523012 3x10mm

3x12mm
LA354

i LA236-12B

1-853003
3

LA262B

LA237GM
1-S53003
3x3mm
Ball diff. assy ) N LA237GM
R—ILF Q
— P43 s e
UM112H UNFANG 8=
Rear Oil shock assy
1-853010 — P43
% 3x10mm
UMW708-02 s
\® UM753-1
LAW36GM
o UMW705-01
LAW37GM = TF018-01
UMW705-01 \J S
TF018-01 q.' LAW36GM
LA262B LA2628
LAW37GM
ﬁo ’
UM713B
LA262B IXTx2mm
N
S UM713B LA379
= LAW39 1-553004 —g LA379
BRGOO1TS 3x4mm 97018-098
_______________________ S 5x10x4mm B/
N

R N LA366\ LA365
97021H \§@ N LA372 @U an )p

97008-40H @ f \ LA379
LA379
1'E°3°i Hae LA262B 1-853004

97021H E3 96643 3xdmm
S : J

uUM128
® UM561
s A T
/@ UM519 3mm .
96643 © @/ ,
@ UM519 ey ,
W0149GM ( ; / /
BRGOO1TS M 5
5x10x4mm K UM561
UM713B
UM561
1-N3033N /@ p 3x7x1mm W5202W
3mm
UM713B
3x7x3mm

@/ LAW30GM

BRGO001TS

5x10x4mm f @/J‘Fmﬁ045F
LAW30GM

42




@ »fEX
EXPLODED VIEW
<HK—=LTI>
<Ball Diff.> LA201

LA200
96647
10x12mm

BRGO014TS

LA201

10x12mm
97032
BRG002 \ QQ
5x8x2.5mm  \ \ ‘

97030 \g%

<t HE—FTIT> o

<Center Diff.> e
2 LA375-01
ot ORG045S
/ UM611
7/
/
7
LA375 —
e LA375-01
e TFW125 ORG045S
(
|
|
|
BRGO14TS |
10x15x4mm |
|
o LA375-01 LA375-01
‘ D 5x8x2.5mm
‘ 0
|
|
! LA375-01
| LA375-01 LA375 5x9x1.7mm
e 96648 LA375-01
B - LA375.01 5x12x0.15mm TF261-04
-7 5x9x1.7mm O-ring(24.8x0.6)
LA375-01

O

ORG045S

\ K

97032
O o
© o
[}ye]
Q0 LA200
96647
%)
TF120
1-N2630N
2.6mm
LA200
BRGO14TS UM124
10x15x4mm
UM613
LA375-01 & &

<FANLFTIR—>
< QOil Shock>

W5303-09

1-E025
umM719

UM753-1

gyf” ®\UM753-1
=

W5184-04
W5181-05
W5303-04

ORGO078

W5303-01V

1G001-03GM

— W5184-05

W5184-02

W5303-04GM
UM753-1

XGS003

UM753-1

UM613
% LAWS50-02
LAW50-02
LAW50-02 -
7/
LA375-01 g
96648 e
5x12x0.15mm | BRG014TS
| 10x15x4mm
|
|
g™ |
|
|
|
g |
o |
|
|
|
|
|
|
LA375-01 |
|
LA375-01 !
ORG045S LA375.78 |
|
|
______________________________ A
@ ') v / Rear 1-E025—== ' W5304GM
__-9p— UM753-1  W5303-09
/?)—"%—’ UM719 1-E025

UM753-1
W5303-03
W5304-01V

W5193-01

1G001-3GM W5181-05 '
W5303-04GM Y
\
\
_____________________ W5184-05 |
| I
| |
XGS013 | :
I
| W5303-04GM [
! UM753-1 |
< Tool > | W5303-05 |
@ ! UM753-1 |
= | L S
| @ﬂ@
| T !
W5303GM | |
W5304GM | UM753-1 [
W5303-04GM Gl _____T____ |




ARTIN—Y (1)

AL
Part Names

X il
(Fitk)

SPARE PARTS (1)

IN—Y %

Part Names

*FOR JAPANESE MARKET ONLY.

X

(Biik)

ZyFHiiE S —IL A7 1) >4 (5x10x4/4Pcs) £ A—FI¥N Y b (ZX6.6)

BROITTS| Fiyorine Shield Bearing (5x10x4/4pcs) 800 LA375| Genter Diff. Gear Set (Z2X6.6) 4000

sr0 | 2V ERT7 U 27 (6x8x2.5) 4R Y 1000 | |LASTB| 2 B—FIX¥ N~y }(2X6.6) 1500
Shield Bearing(5x8x2.5) 4Pcs -01 | Center Diff. Gear Case Set (ZX6.6)

sReviers| 22 TS — L FR7 1 S 5(10x15x4/2Pcs) 500 | [LAS75| Z/3-Fv(48P-78T)(X6 6) c00
Fluorine Shield Bearing (10x15x4/2pcs) -78 | Spur Gear (48P-78T/ZX6.6)
FIRSARRT I €2 B —FES54 L% 7 R(71.5/ZX6.6)
BRG100] pyff. Thrust Bearing 400 | |LA376| Center Drive Shaft (71.5/2X6.6) 600
1G001 | AT ST 7 Sv X B— (B A& 1) v 5i2pcs) 500 | |Las77| EXE—F54 TS 7 K(795ZX6.6) 500
-3GM | Spring Adjuster (Gunmetal/2pcs) Center Drive Shaft (79.5/2X6.6)
FIRR)LE Y F(ZX5) €U — RS54 T v 7 ~(88/2X6.6)

LA200 | pitr Bevel Set (ZX-5) 400 | |LA378| Conter Drive Shaft (88/2X6.6) 600
AF LTI v Tk FZX5) SaA v KAy THIN—(ZX6IZX6.6)

LA201| steel Diff. Shaft Set (ZX-5) 1000 | |LA379] joint Cup Cover (ZX6/ZX6.6) 550
HFR S % T - (25)(ZX-5) JL— KT 1 (LAZER ZX6)

LA228 | 5yspension Shaft (25)(ZX-5) 400 | |LABO6| Bjade Body (LAZER ZX6) 2400
HR v 7 ~(44)(ZX-5) 55— JL(LAZER ZX6)

LA230| suspension Shaft (44)(ZX-5) 400 | |LADO2| pocal (LAZER ZX6) 500
LA3T| A =% Tkt M= S—FLRIZXETFE) | oo | umenl 27 2 TRALNT@EH A 2 U5 5) 1000

-02 | Wheel Shaft Set(for Universal/ZX-5/TF-5) Clamp Wheel Hub (45/Gunmetal)

LA236 | 2% E 5 A F—/3—($ 1.0)(ZX-5/TF-5) FIVE UNHRARINE—(RF/FH 2 A B 1 55 ]ZX5)
~10B | Stabilizer Bar (¢ 1.0)(ZX-5/TF-5) 300 | |LAWSSGM| A Rear Sus. Holder (RF/Gunmetal/ZX-5) 1600
LA236| 2% E 5 A F—/3\—(¢ 1.2)(ZX-5/TF-5) FILE UNFRRILE—(RRIB Y A B 1) v 51ZX5)
~12B | Stabilizer Bar (¢ 1.2)(ZX-5/TF-5) 300 | [LAWSTGM| A Rear Sus. Holder (RR/Gunmetal/ZX-5) 2000

RBESAY =T VXA MR—=IL(ZX-5IHVAB Y 9 Y) AF—I)ILHYRT v a (8pcs)

LAZSTGM| Stabilizer Adjust Ball (ZX-5/Gunmetal) 300 | [FAW39 steel Sus. Bush (8pcs) %0

LA2ag | I—¥ 7> R4 8mmAR—LA 5  F(S/4Pcs) 500 | [[AWSO0[ FIRR)LE (2X6) 900
Low Mount 4.8mm Ball Stud(S/4pcs) -02 | Diff. Bevel Set(ZX6)

Lossa| 77 AN D 5 —(U XN TOMATIZX5 = FILIZXBSPR) | 450 |  |LAWSAB| 7L SHDA A 3 v S —(ZX6) 8000
Axle Color(R-Hub Off-4.7/ZX-5 Middle &SP) -01 | Aluminum HD Main Chassis Set(ZX6)
X5 € (ZX-5 SP) 13201 5 (P45I0/Z ) L) 15A Y

LA256GM| ing Pin(zX-5 SP) 450 | ORGUSS| gijicone O-Ring(P4.5/0/Slim) 15Pcs 400
AZN=HIRA V5 v T MT3IZX-5 SP/7 A Y k2pcs) O >4 (0.78/7 5 v ¥ /4pcs)

LA257 | Universal Swing Shaft(73/ZX-5 SPIFront/2pos) 3500 | |ORGO78| 5 Ring’(0.78/Black/4pcs) 400
X NILG A~y Ety ~(ZXB/ZX-5 FS) R—ILFTRHa—ty F(TF5 R& A )

LA262B| Rear Bulkhead Set (ZX6/ZX-5 FS) 850 | | TF120] g Diff. Screw Set(TF-5 STALLION) 600
H 27 —Lt v ~(F&RIZX-5 FS2) 50| |TF261| T 27 —R/XvE >ty b (TFT) 200

LA272| Suspension Arm Set (F &R/ZX-5 FS2) -04 | Diff. Gasket Set (TF7)
JOY kY3 v P XT—(ZX6) AF—ILFNVYT T+ T ME/2pcs/TF6)

LA351B| Fronf Shock Stay (ZX6) 450 | |TFW125] gi06) Gear Diff. Shaft (Pin/2pcs/TF6) 900
XS 3 vH RF—(ZX6 4.8mmiR—ILIT Y KN—K/HV AR vH)

LA352| Rear Shock Stay (z>26) ) 550 | |UMMZH| 4'8mm Ball End (Hard/Gunmetal) 300
JO Y F7 vS—/3L5 (ZX6) FUvavRIYLY

LA353 | Front Upper Bulk (ZX6) %00 | |UM124| Tensionner Spring %0
X 91—\ L7 (ZX6) 4.8mmAR—ILR & v F(L)

LA354 | Rear Upper Bulk (ZX6) 500 | |UM128| 4 grm Ball Stad (L) 400
Y4 FH—E+ v ~(ZX6) 4.8mmR— )L R4 v F(S/4pcs)

LA3558| Side Guard Set (ZX6) 800 | |UM129| 4 gmm Ball Stad (S/4pcs) 400
Ny T —RILE—t Y MZX6 A=N—HI)LRA 2T % T ~(62.5/RB5/2Pcs)

LA356 | Baftery Holder Set (ZX6) (2X0) 700 | |UMS10| yniversal Swing Shaft(62.5/RB5/2Pcs) 3800
JOY FAFIF—t v (ZX6) UM510| 24 >4 < % 7 F(62.5/RB5/1Pcs)

LA357 | Front Stiffner Set (ZX6) 500 -01 | Swing Shaft(62.5/RB5/1Pcs) 700
UYRTFIF—ty k (ZX6 UM510| 21 > >+ 7 F(62.5/RB5/1Pcs)

LA358 | Rear Stiffner Set (ZX6) ) 450 -02 | Swing Shaft(62.5/RB5/1Pcs) 1400

€A —<9Y Y FZX6) 1JX7/\J Type-B(Off-4.7/RB5FH)
LA359B| Center Mount Set (ZX6) 600 | |UMST9] Rear Hub Type-B(Off-4.7/for RB5) 600
J0 > RN 5—(ZX6) # 2% 7k (39.5/RT5)

LA360| Froni Bumper (2X6) 350 | |UMSE1| g /spension Shaft (39.5/RT5) 700
ZF 7 ) U5 15— (ZX6) F 245 —2/3y %> (2pcs/ULTIMA SC)

LA361 | Sieering Parts (ZX6) 400 | |UMB11| it Case Packing (2pcs/ULTIMA SC) 300
YRt A N\—S % T F(ZX6) FIRA)LS v 7k (2pcs/ULTIMA SC)

LA362| Servo Saver Shaft (ZX6) 400 | |UMB13| it Bevel Shaft (2pcs/ULTIMA SC) 400
FS A J5 v F(ZX6) D4 FAT—+ v b (RB6)

LA365| Drive Cup (2X6) 800 | |UM709| \ying Stay Set (RB6) 500
FIRESA IRR)LS v 7 R(ZX6 JNHRF—Lty ~ (RB6)

LA366| Front/Rear Drive bevel Shaft (ZXg) 400 UM7138 Rear Sus. Arm Set (RB6) 700
FILIRF7 Y 2T T L— K (ZX6) H—RvY kty + (RB6)

LA367 | Aluminum Steering Plate (ZXé) 1500 UM717 Servo Mount Set (RB6) 500

7S 7O R RRILE—(FFIZX6) JYE—RT LT Y3y %1 v F(2pes/W5303/W5304/W5305)

LA368 | Ajluminum Front Sus. Holder (FF/ZX8) 2300 | |UM719] 516 Piece Al Shock Cap(W5303/W5304/W5305) 950

F7ILI 7By Y RRILE—(FR/ZX6) < w9 TF—F(20x100/1pc)
LA369 | Aluminum Front Sus. Holder (FR/ZX6) 2200 um729 Magic Tape (20x100/1pc) 300
E—HR -T2 Y M(ZX6) UM753| # 28— TFS5/8—Y+t v + (RB6 RS)

LA370/ \otor Mount Set (ZX6) 4300 1| Shock Plastic Parts Set (RB6 RS) 600

LA371 FYIIIN&NTXx )T (T&107ZX6/ZX-5) 700 UMWT05| R Tw o amiLd—ty k 400
Knuckle & Hub Carrier(7°&10°/ZX6/ZX-5) -01 | Sus. Bush Holder Set
SPARLEX (16T/ZX6) UMW708| #5.8 POM 25 > UR— L (4pcs)

LA372| Sp Bevel Gear (16T/ZX6) 400 02 | 5.8 POM Flange Ball (4pcs) 500

25y T30, vy b N— FE=F> (19T-48P)

LAS73 | Step 3.0 Wing Set 850 | (WOM9Z| Liarg Pinion Gear(19T-48P) 500

Y—RYD Y kT L— ~(ZX6) W5181| &2 i13——)L M
LA374| Servo Mount Plate (2X6) 400 -05 | Shock Seal O-Ring(M) 250

44




IN—Y%
Part Names

ARTIN—Y (2)

SPARE PARTS (2)

IN—Y%

Part Names

*FOR JAPANESE MARKET ONLY.

X fifl

(Fitk)

Nut(M4x4.5) Flanged (10pcs)

A7 328—y (1) OPTIONAL PARTS (1)

N—Y%
Part Names

XE ff

W5184| H— k1w o v & 1 (L/2Pcs) 7w 2 % —(M2.6x7x0.5/10 A )
-02 | Cartridge Bush(L/2Pcs) 300 | |+W2B0TO5| \asher(M2.6x7x0.5/10pcs) 200
W5184| &3 v & & % 7 ~(42/2Pcs) 7w <% —(M3x7x0.5/10A)
04 | Shock Shaft(42/2Pcs) 600 | | +WS00T05) \2sher(M3x7x0.5/10pcs) 200
W5184| % 273—01) © 5 (8Pcs) E') %5 (E2.5[10A)
205 | Shock O-Ring(8Pcs) 500 | |1-B025| £ ping(E2.5/10pcs) 150
W5193| & 2 /X—< % 7 F(L=50/2Pcs) E'J >4 (E3.0/10A)
-01 | Shock Shaft(L=50/2Pcs) 600 | |1-EO30| E Ring(E3.0/10pcs) 150
WC KR TNFryTALY FEYIRT7Z L avsty +(30) hS—72T+HEX v v T YF(4pes)
WSS03GM] W\/C Triple Cap Thread Big Bore Shock Set(30) 3300 || 1708 | Cojor Antenna(Black/4pcs) 500
W5303 [WC R FLFryTALY REYTRT Y399 7—Z(30/1pc) 1200 92638 | 27V 7 E > (10Pcs) 200
-01V | VVC Triple Cap Thread Big Bore Shock Case(30/1pc) Snap Pin(10Pcs)
W5303| 3wy o—IL (Udpcs/lEv O RT3 v o ) 300 96441B AR T —F(1x100x150) 300
-03 | Shock Seal (L/4pcs/For Big Bore Shock) Sponge Tape(1x100x150)
W5303 [ Y= =k v S(H 48 9902y MESIRTS395R) | 1100 | | ogsar | 3¥EMMT Aty k 450
-04GM | Seal Cartridge(Gunmetal/2-Set/Big Bore Shock) 3x5mm Shim Set
W5303 [ &3 v 5 ER RS @R2pesIE Y s RT3 I ) | 400 | [oggas| SXTMMT Lty k 450
-09 | Shock Piston(2-Hole/2pcs/Big Bore Shock) 5x7mm Shim Set
WC R TLEry TRy REvTR7 S a v oty F38) 10x12mm > Lt v ~(0.1/0 2)& 48 A Y
WS3MGM| \\/C Triple Cap Thread Big Bore Shock Set(38) 5500 || 96647 | 105 12mm Shim Set (0.1/0.2)dpcs 300
W5304| WC R TN E 9 TALY FEYIRTY3907=R@8Mp0 | 1200 | [ oggag | 5*12x0.15mm & L(108A) 350
-01V | VVC Triple Cap Thread Big Bore Shock Case(38/1pc) 5x12x0.15mm Shim(10pcs)
ws01w| 2 B > kA —IL(4WD/2.241 > F/H/2pcs) 400 97008 | /\— F7 $+ X kA v K(3x40mm/2pcs) 1000
Front Wheel(4WD/2.2-inch/White/2pcs) -40H | Hard Adjust Rod (3x40mm/2pcs)
ws202w| Y ¥R A —IL(2QWD &4WD/2.241 > F/B/2pcs) 600 97018 | E >(2x9.8mm/5pcs) 200
Rear Wheel (2WD &4WD/2.24{»¥/White/2pcs) -098 | Pin (2x9.8mm/5pcs)
EviR7Ya v AT 5 (SIT—I FIZF 4 7 Li2pcs) 48mmin— FR—ILT > Rt v F(L=10/23/28)
XGS003 | Big Bore Shock Spring(S/Gold/Medium/2pcs) 1200 | |97021H| 1o Ball End Set (L=10/23/28) 400
EvhR7Yavs AT (T~ FIZ T4 7 Ll2pcs) BT RT U N—IA FR—L(3/3215FIUMW123)
XGS013 | gig Bore Shock Spring(L/Gold/Medium/2pcs) 1200 | 197030 | 11 sten Carbide Ball (3/32 Inch/UMW123) 2200
FSA4T2aA4> TR (39) JLvv—TFL— ~(WBD4)
XG8152| brile Joint Grease (3g) 850 | | 97032 | b oocire Plate(WBD4) 450
R—ILT 7451 X(39) 5.8mmAR—JLI > F (L=12/4pcs)
XG3153| Ball Diff. Grease (3g) 850 | | 97038 | 5 gmm Ball End (L=12/4pcs) 300
F v F(M3x3.3) 4R~ (5A) 4.8mmAR—)LZX 4 v K (M/4pcs)
1-NSO33N| Niut(M3x3.3) Nylon (5pcs) 200 | |97050M| 4 g8mm Ball Stud (M/4pcs) 450
neossr| T2 F(MAx4.5)75 5 S (10R) 200

N—Y%
Part Names

% FOR JAPANESE MARKET ONLY.

(Bik)

LAZ30 | Siobiier Bar (1 1\2X ST D) ) 400 | [LAWSS| Gic Biocs Armmum Servo hount 2X6) 3500
AR | v SREZ LIt P
B iy e |l LR ST RO
Rgss | 23 1t T R it e v
M8 | bl bor (61 eox 2Ry 300 | |LABOSLN| Siads Bory (LASER 2X6/0.80 2500
LA2A7| Ciiiete Dowrtorce Wit Sola-Typoi2x6RBs) | 2000 | - |0R00X | SR i (oo o shocajénce 600
LA24EM| i Wing Wiz X SBey ) 700 | |ORGIBR | Shi o6 OrRing (Foffor On Shogkdorange | 600
L2485 Sicp Wing (SZX ORES) 700 | (UMSI6C| %) Pirion Gear(16 1148 Pieh 600
LA251S g;_zé'{,v?ng ég@éﬁgs%) 700 | [umatrc| 5 =A L 17TI4EP 600
LAW32 gggﬁ—épjenjsgnl B(l'fs(al\{llé%)l\(jl%zpéj%x-S) 500 | |UM318C étz;l_lv)itifnzeie;/r(fg)(m?1P/i‘tl§h5 77 600
AU A8 ey Post Sel(Gnmemics FOARSS )| 1800 | [UMISC| & e aoarion a8 mitch 600
YTk b wo| o A
Las | Cof Waght DI Shat SatFoarS2 6oy - o) | 1900 | uute) G T i e 600
| 5T 0 |z A2 e s
LAWST tﬁ%%gzz);%éga:sj/sg:/ot;cti\g '?a?é’ ot BV 700 | Jumszac ?tzeﬁa)ithé;g;ﬁﬂg%ﬁ%E 77 600
LAWS2 ga?bfrij C:(I)r;pl):o;té Fr(?nlt:léiiflf\eﬁej_r—sjeﬂ&‘g 7 Fexe) 800 UM324C Sxte?eﬁ:’)ihisgn:Gz«;a;/r ?;Z',I'( )Zﬂ);/éi?cﬁ 4 600
LAWS3 éjaﬁ)fhycgrﬁ;fsﬁe\yR:aur gt%ej_n—ejr -S)-et_(‘Zt)% H2X0) 800 UM325C Sxtzeﬁ:’)ihign:Gje-;(§5¥)(12/54-g)l1:’/i?§ht 77 600
s A ||| A2 LG 7

45



#7332 8—Y (2) OPTIONAL PARTS (2)

ATE

Part Names

X fifl
(Fitk)

IN—Y%

Part Names

* FOR JAPANESE MARKET ONLY.

X fifl
(Fitk)

UM327 AF—IVEZA XX QIT)1/48E v F 600 w5303 >3 v P EX L (67%/2pcs/Ey Y RT3 vy ) 400
Steel Pinion Gear(27T)1/48 Pitch -07 | Shock Piston(6-Holes/2pcs/Big Bore Shock)
UM32s| 2F —IVE=F 2 ¥ ¥ (28T)1/48E w F 600 W5303| 7529V 3y I ER Fu(2peslEv I RT Y a v I ) 400
Steel Pinion Gear(28T)1/48 Pitch -08 | Blank Shock Piston(2pcs/Big Bore Shock)
UM32g| 2 F —IVE=F 2 ¥ ¥ (29T)1/48E v F 600 W5303| 3 w9 ER k2 (37%/2pcs/Ey VRT3 I ) 400
Steel Pinion Gear(29T)1/48 Pitch -10 | Shock Piston(3-Hole/2pcs/Big Bore Shock)
umaso| RF b E=74 ¥y (30T)1/48E v F 600 W5303| 3 v I EX F(@AR/2pcs/E v I RT3 v I H) 400
Steel Pinion Gear(30T)1/48 Pitch -11 | Shock Piston(4-Hole/2pcs/Big Bore Shock)
RAF—IVEZF XX BIT)1/48E v F /N— R E =7 > (18T-48P)
UM331| Steel Pinion Gear(31T)1/48 Pitch 600 | |WOMBZ| pyard Pinion Gear(18T-48P) 500
AF—ILEZF XY (32T)1/48E v F N— R E =7 >(20T-48P)
UM332] g6l Pinion Gear(32T)1/48 Pitch 600 | \WO120Z| ;4 Pinion Gear(20T-48P) 500
RAF—)LE=F X (33T)1/48E v F N— R E =7 > (21T-48P)
UM333| 5tcel Pinion Gear(33T)1/48 Pitch 600 | |WOI21Z| Lo Pinion Gear(21T-48P) 500
AF—ILEZF X (34T)1/48E v F NNy fa— kEZF ¥ (22T-48P)
UM334| Steel Pinion Gear(34T)1/48 Pitch 600 | |WOT22V| \; g\ et Coating Pinion Gear (22T-48P) 500
RAF—IVE=F XX (35T)1/48E v F N— KE =7 > (23T-48P)
UM335| Steel Pinion Gear(35T)1/48 Pitch 600 | \WO123Z Lo g Pinion Gear(23T-48P) 500
AF—)LE=7F X (36T)1/48E v F N— K E =7 >(24T-48P)
UMB336| Sieel Pinion Gear(36T)1/48 Pitch 600 | |WO124Z| |y g Pinion Gear(24T-48P) 500
27y T4 245 2.0 (M/IRB6/RB5/ZX-5) N— R E =7 > (25T-48P)
UM727] Step Wing 2.0 (WRB6/RB5/ZX-5) 800 | |WO125Z| Lo Pinion Gear(25T-48P) 500
UMW704| V2 FIL S U\ Tdw ) 7 (O /RBEIZXIRTISC)| 4401 Wot36 | £5:8/ — F7R—JL(M3.0/10Pcs) 500
0 | V2 Aluminum Rear Hub Set(0° /RB6/ZX/RT/SC) 5.8 Hard Ball (M3.0/10Pcs)
UMWI04| RZ UL T AS—ty M2 FILE Y X NT XX 7) 450 Wo201 | 3:8@ R F—JLAR—L(10Pcs) 700
02 | Bearing Collar Set(V2 Al R-Hub Carrier) 5.8 ¢ Steel Ball(10Pcs)
UMW704| V2 7L ¥ nTHx 1) 7+ (0.5 IRBB/ZX/RT/SC) 5.8mm /\— F7AR—)L(5pcs)
05 | V2 Aluminum R-Hub Set(0.5' RB6/ZX/RT/SC) 3700 | \W0201H| 5'8mm Hard Ball (5pcs) 700
UMW704| V2 ZILZ ) nTx v 1) 7+ v (1" /RBE/ZX/RT/SC) 3700 XGS001 EvoR7SavyRTYUG(SIELY]Y T M2pes) 1200
4 | V2 Aluminum R-Hub Set(1" /RB6/ZX/RT/SC) Big Bore Shock Spring (S/Pink/Soft/2pcs)
UMW708| A2 EJ > %7 4y ~(RBB-MID) 1200 XGS002 EvIRTY 3 vy RTY VG (SIRTA MIT 47 LY 7 h2pes) 1200
01 | Stabilizer Link Set (RB6-MID) Big Bore Shock Spring(S/White/Medium Soft/2pcs)
h—RravRIy MY HRF7—L+ Y (RB6) EvyR7Yavs AT U5 (SILY RIZT 4 7 Ln— Ki2pcs)
UMWT11B| Carbon Composite Rear Sus. Arm Set(RB6) 1100 XGS004 Big Bore Shock Spring(S/Red/Medium Hard/2pcs) 1200
T IV HF5—(BX7X3mm/FT > A 5 1) % 6pcs) EvyiR7LavyRT) 5 (SI4 Ta—/1n— K/2pcs)
WOI43GM| Ajuminum Collar (3x7x3mm/Gunmetal/6pcs) 450 XGS005 Big Bore Shock Spring(S/Yellow/Hard/2pcs) 1200
FILE NS — (3xTx2mm/F > A 5 1) 5 [6pcs) EvsRTYavy 2T V9 (SIA LY OIR—5—in— Fi2pcs
WO0144GM| Ajuminum Collar (3x7x2mm/Gunmetal/6pcs) 500 XGS006 Big Bore Shock Spring(S/(Orange/Super Hard/2pcs) : 1200
TIVIHZ— BX7xImm/H 4 2 1) v 7 /6pcs) EvyiR7oavyRTY VG UESS1Y T M2pcs)
WO45GM| Aluminum Collar (3x7x1mmi/Gunmetal/6pcs) 500 | |XGS011| Big Bore Shock Spring (L/Pink§Soft/2pcs) 1200
T IV 2 A5 —(Ex7xImmi2mm/A 2~ A & 1) v 5 /2pcs) EvyRT7YavsRFY UG (URTA MET 47 57T Mpes)
WO49GM| Ajuminum Collar(5x7x1mm/2mm/Gunmetal/2pcs) 400 XGS012 Big Bore Shock Spring(L/White/Medium Soft/2pcs) 1200
78> A —)L(4WD/2.24 > FI5E/2pcs) EvoR7LavIRT VI ULy FIST 47 Ln—Kf2pcs
W5201| Fronf Wheel(4WD/2.2-inch/Yellow/2pcs) 400 | |XGS014| fig Bore Shosk Spring(LIRedMedium riard/2pcs) | 1200
1) 77k 4 —JL(2WD &4WD/2.2{VF/&/2pcs) EvyiR7Lavy A7) U5 U4 T aln— K/2pcs)
W5202Y | Rear Wheel (2WD &4WD/2.245/Yellow/2pcs) 600 | |XGS015| Big Bore Shock Spring(L/Yeliow/Hard/2pcs) 1200
W5303| Y3 VI ERF(BR2pes/EV I RT3 v I M) 400 xGsote| EY2R7Y 3 Y9 ATY UG UIF LY IRA=1=1—F2pes) | 4500
.06 | Shock Piston(5-Holes/2pcs/Big Bore Shock) Big Bore Shock Spring(L/Orange/S-Hard/2pcs)

46




ORI28284

TS5 LRARE—4S—

AT E
Part Names
VORTEX VST2X PRO 13.5T 75 Y LRAE—4—(JP)

XE
(Fi4R)

BRUSHLESS MOTOR

ORI28312

AT E
Part Names
VORTEXVST2LW 75 LRAE—HR—9.5T

*FOR JAPANESE MARKET ONLY.

XE
(Fifk)

Vortex VST2 Pro LW 540 8.5T

Vortex VST2X Stock BL Motor 13.5T-JP Ver 12000 Vortex VST2 Pro LW 540 9.5T 13800
onzar| SRS EIZR0 (1723 52 ) | o foasn VORISR OUNAT 755 |
oz ORI ST 7035 | o | [onnsa SRS T 297 AE |
onzon| STRCAT 72505 =957 | 1o |omrs \OURUSTEIOINAT IR0 |
onzae TR 2 FE 5T | o | [onmna SRR TR | oo
ORD8311| VORTEX VST2 LW 75 S LRE—5— 85T 13800

ESC ELECTRIC SPEED CONTROLER * FOR JAPANESE MARKET ONLY.

Vortex R10.1 28

IN—Y%
Part Names

BATTERY

IR—V%
Part Names

AT E X E {if N—Y% XEfH
Part Names (FiiR) Part Names (Fitk)
VORTEX R10 STOCK (ZERO/2-3S) Vortex DSB-R Plus 74 )L 704 5 LRk w4 R
ORIB5120| \/ortex R10 Stock (ZERO, 2-3S) 12000 | (ORIB5153) /o tex DSB-R Plus 4500
oRIGs128| VORTEX R10.1 5 & L RESC(170A12S) 23000

*FOR JAPANESE MARKET ONLY.

N—Y%

Part Names

ORI10356| B7 ¥ F/3» 92 NiMH 7.2V-1800 (S5 %) " < A LIS — 3000 7.2V Ni-MH /3 7 1) —
Rocket 2 NiMH 1800 (Deans Plug) -8452B | MUSCLE POWER 3000 Ni-MH Battery
0% v k73w 52 NiMH 7.2V-3700 (S 75 4) R246 | < R JL/ST—3600 7.2V Ni-MH /8w T 1) —
ORI10358) R ycket 2 NiMH 3700 (Deans Plug) 3700 | *| o453 | MUSCLE POWER 3600 Ni-MH Battery 3400
R246 | < v A LIS —2200 7.2V Ni-MH /3w 5 1) — 2000 | %| R246 | % % RJL/S7—3600HV 7.2V Ni-MH /3 7 1) — 4500
84518 |MUSCLE POWER 2200 Ni-MH Battery 8454 | MUSCLE POWER 3600HV Ni-MH Battery
Jamr PROPO

IN—=UH
Part Names

*FOR JAPANESE MARKET ONLY.

Syncro KR-331 Z{S#4(E )

H—7R KS4031-06W

N—Y%

X E ff

82135 | SYncro KR-331 Reciever 5000 82274 | SERVO KS4031-06W 5000
82136 | YN0 Toneh KT-430PT 24000 | |ORIBB026| v D T g ) | 12000
82137 | SYer KRS T Revaiver 6000 | |ORIBB027 | Vo N T A tvsaoy ) | 12000
soos |0 TR ITSETIRATED T | oo | o] YQEIOL DS TS ALKV XSHOTOP) | g
82273 | SRl e a1 aoMW 6000

TTHIL CHEMICAL

IN—YZ
Part Names

*FOR JAPANESE MARKET ONLY.

X E ffl

Part Names

(Fik)

(Fith)

96162 | King Gear Greaoe 400 | | 96508 | P 2 Grtaee 800
9170 | Watbr-repalont acick pamer opiay 1| 1000 | | see2s | SEETTE T 1000
96177 | Mins I_Do;griZt%r?S?)r?fM%—%%MF-One 1300 | |XGS151 g—n'fj g;'r/sgéféééz‘e(?%) 900
96178 I_E:J;Jtig(%/lgditﬁnqzsgﬁie%\gt?\%z)cc) 1200 | |XGS152 Ig;i?'e{Joj{r;?érgazelz:%;Jz(3g) 850
s | o 7o A o] s d5 47 22

47



I i TOOL *FOR JAPANESE MARKET ONLY.
AL X E N—=U# XE
Part Names (Feik) Part Names (Fidk)
36133 | KRF Anm Reamer (3.0mm) 2000 | | YKWOO1| &ifaignt Reamer (3.08) 2800
s | Fomtucte or 3 omag | | oo UATS EAGEZESST | oo
36219 | S5 ki Edge Reamer 1800 | | vanoiss?s) KANAL TOOL el Pom Drvertr gmmy | 2200
36219P | 35 ki Edge Reamer Flos 2000 | | vivoz08] EANA| TOOL H wramoh briver(z.ommy 1800
36261 | KRE Siameee PC-Body Saiseors Straghi 500 | | veut2eps) KANAT TOOL Ball ot Drvert ommy. | 2200
36262 | KRF Siaivecs PC.Body Sciseors Curve 500 | | ko258 KANAI TOOL iex Viranch briverts o) 1800
i e e o ) N T vy o e
wosser A R R RN ™ e R P e A
*| B0 | Comber Gauge Bue 5305 1200 | | rou88| KANA] TOOL Box Briver(r.omm) 2500
* R246 | F¥onN—4—CTS5vs -5~20° 1200
-8192 | Camber Gauge Black -5~20
7 7 _‘z -H- IJ - ACCESORY *FOR JAPANESE MARKET ONLY.

N—Y%
Part Names

X E ff
(Fik)

N—Y%
Part Names

X E ffl
(Fith)

1700BK | 8o Stap(S Black1Boee 180 | - |s0s2sR | B K 30 ik Hod (81x1220m) 4000
1700KP grﬁg&'ﬁ%gg(s)ﬁ‘zb 180 876138 Qggﬂg g;:gnﬁg’]égggs 5500
1700ky | EEARZS S TE— 180 | |87614B | KVOSHO Garvine Bac 7500
o | L AL 2| oorse| BSB TT g7
1701kp | EEXESTMESD 250 | | 87617 | Sv s I A, 3800
oner| B g | | oroe | SR EL 7R
oz | L AL 0| | wrrs | SSETIT TR
702K | EAXEZHILE>S 320 | | 87823 | YOS BROMO B2 3000
o> | B R o) | o | 2RSSO
oo | B R o [ vin | BAAETE
or | e e so| | soan | S5 200
o | B T ) ETE
T o e e B e B PwL (o
e o | o 2 T O
e | S o] o] MATR T TE
S E e bihril I e W s T e
s S B R 0| s A B2 2R T
s S A R o | | 2 | Exns s Fano
80460 | Eilbox X 16000 | % 250 | Sione Seneor Geple 100mm 500
80461 | FYE0% 6800 | *| 5258 | Shidane Sencor Gaple 150mm 500
80462 | 001 Box 1800 | *| RE0> | Sticans Sencor Gapie T0mm 500
80463 | PARTS BOKL 1800 | *| 5263 | Sicons Sencor Gapie To0mm 500
80464 | bARTS BOX M 550 | *| gaga | Sticone Sensor Cemlo 210 500
80465 IQATQ'IJ'Q_\ Bj(;])(X SS 150 | * .%%)?)613 grﬁ%<$c?;/4l3tlr;/ EggymT%@e]égcs 250
80466 | pARTS BOX S5 400 | % T80 | G Body Pin Easy Tybe Bncs 300
80823BK 558%18 E‘tyh;;‘ysrfazlf(ggnzzcm) 4000 | * 3%‘52 5(2)4%%[12&31%? lér:a)/fg' Sﬁﬁﬁﬁngmﬁé?;?m 300

48



N—Y%

Part Names
1)avA )L #200 (40cc)

4L

XE i
(Fi4k)

OIL

*FOR JAPANESE MARKET ONLY.

N—Y%

Part Names

XE A
(Fi4R)

$1)a 74 )L #2000 (40cc)

SIL0200 | Sjlicone OIL. #200 (40cc) 600 | |SIL2000] Sjjicone OIL #2000 (40cc) 600
SIL0250| SitonC Ol #550 (4008} 600 | |s1L3000 | o 500 ooy 600
SIL03008 | s o s ooy 1100 | |siL4000 | st A0000 ey 600
SILO508 | Siicone OIL #350 (5008) 1100 | |siL5000| G2ttt E500 (docs) 600
SILOA08| Siicone OIL #400 (5008) 1100 | |siL6000 | a2t 8000 (docs) 600
st S 0 on | [swron| 2 o
suos| ST 0 800 o o] T om0 o
s S A oo vz 1 0000
s Sy T 0 0 oo o] A 00 o
s S 55 00 oo o] e oo o

EXF+v B

N—Y%
Part Names

X E ff
(Fik)

SCREW = NUT etc.

N—Y%

Part Names

* FOR JAPANESE MARKET ONLY.

X E ffl

(Fith)

E' > %5 (E2.5/10A) KA 2 EZ(M3x35)(~w 49 R/5A)
1-E025 E-Ring(E2.5/10pcs) 150 1-813035H| Bytton Screw(Hex/M3x35/5pcs) 300
E'J > 5 (E3.0/10A) T v TER(M3x6/5A)
1-E030 E-Ring(E3.0/10pcs) 150 1-523006 Cap Screw(M3x6/5pcs) 200
+ v F(M2.6x3.0) T4 B> (5A) Fr v TER(M3X6/7 5 > PAH5A)
1-N2630N| \yt(M2.6x3.0) Nylon (5pcs) 200 | |1-823006F| Cop Screw(M3x6/Flanged/5pes) 400
+ v F(M3x2.4/10A) F v TEZX(M3x8/5A)
1-N3024 | Nyt(M3x2.4/10pcs) 200 1-523008 | Cap Screw(M3x8/5pcs) 200
F v F(M3x3.3) 74 A~ (5A) F v v TEX(M3x10/5A)
1-N3033N Nut(M3x3.3) Nylon (5pcs) 200 1-823010 Cap Screw(M3x10/5pcs) 200
1-N3033NA| 7 F(M3x3.3) ¥4 A (F7ILZ/TIL—/5A) 300 1503012 | ¥ ¥ TER(M3x12/5R) 200
B Nut(M3x3.3) Nylon (Aluminium/Blue/5pcs) Cap Screw(M3x12/5pcs)
1-N3033NA| 77 F(M3x3.3) ¥/ B2 (FILS/L v F/5A) F ¥ v TEA(M3x20/5A
R Nut(M3x3.3) Nylon (Aluminium/Red/5pcs) 300 1-823020 Cap Screw(M(3x20/5pcs) ) 200
N3033NA| 7 F(M3x3.3) 74 O (FILZ/TIL/IN—/5A) F vy TE R (M3x22/5A
S | Nut(M3x3.3)Nylon(Aluminium/Silver/5pcs) 300 1-823022 | oo, Screw(M(3x22/5pcs) ) 200
Ty FM3x4.3) FA B2 (SA) * v v TE X(M3x25/5A)
1-N3043N Nut(M3x4.3) Nylon (5pcs) 200 1-823025 Cap Screw(M3x25/5pcs) 200
1-N3043NA| 7 F(M3x4.3) 74 B> (FILS/TIL—I5K) 300 1523030 | T¥ ¥ 7EZ(M3x30/5R) 200
B Nut(M3x4.3) Nylon (Aluminium/Blue/5pcs) Cap Screw(M3x30/5pcs)
1-N3043NA| 7~ F(M3x4.3) 74O (FILS/L v F/5A) H+F EX(M3x6) (N7 R/M0A
R |Nut(M3x4.3) Nylon (Aluminium/Red/5pcs) 300 | [s30006H| £1.7 S sCrev)v(<Hex/M3xe/1ogcs) 300
-N3043NA| F ¥ F(M3x4.3) A B2 (FILS/VILIN—/5A) +35 E Z(M3x8)(~ v 7 /10 A
S Nut(M3x4.3)Nylon(Aluminium/Silver/5pcs) 300 1-833008H Flat Hea(g Scre\%(Hex/MBXBMO;zcs) 300
1-NO45FNA| TV F(Mdxd.5)7 5 02 FA B (T ILZ/TIV—/AK) 300 1-533010H| ¥ 7 EA(M3x10)(~ v 2 Z/10A) 300
B Nut(M4x4.5)Flanged Nylon(Alumi/Blue/4pc) ) Flat Head Screw(Hex/M3x10/10pcs)
1-NO45FNA| T F(MAxd.5)T 5 2T F4 B (7 )L 3/T—)L MAA) 300 15330124l F 7 ERM3X12)(~ v 5 Z/10A) 300
G Nut(M4x4.5)Flanged Nylon(Alumi/Gold/4pc) ) Flat Head Screw(Hex/M3x12/10pcs)
1-N4O45FNA| T F(MAxd5) T 52T FARU(TIL /Ly F4A) 300 1-533018H| F 7 E A(M3x18)(~ 42 Z/10A) 300
R Nut(M4x4.5)Flanged Nylon(Alumi/Red/4pc) Flat Head Screw(Hex/M3x18/10pcs)
F v F(M4x4.5) 7522 (10A) v FEX(M3x3/10A)
1-N4045F Nut(M4x4.5) Flanged (10pcs) 200 1-853003 Set Screw(M3x3/10pcs) 200
1-N4O45F | 7 v F(M4x45) 75 oo (RF—JLITIL—I8N) 300 1553004 | £ ¥ FER(M3x4M10A) 200
B Nut(M4x4.5) Flanged (Steel/Blue/8pcs) Set Screw(M3x4/10pcs)
1-N4045F | v F(M4x4.5) 75 2 T (RF—ILIL v FIBA) 300 1553005 | £ ¥ N ER(M3X5/10R) 200
R Nut(M4x4.5) Flanged (Steel/ Red/8pcs) Set Screw(M3x5/10pcs)
KA U E R (M2.6x5)(~ v 2 X[10A) £ kEX(M3x6/10A)
1-812605H| Bjtton Screw(Hex/M2.6x5/10pcs) 400 1-S53006 | Sef Screw(M3x6/10pcs) 200
KA 2 EX(M3xB) (YT X/10A) v hEX(M3x8/10A)
1-813006H| Bytton Screw(Hex/M3x6/10pcs) 300 1-593008 | Set Screw(M3x8/10pcs) 300
RE 2 EZ(M3x8)(~ v X/10A) v b EX(M3x10/10A)
1-813008H Button Screw(Hex/M3x8/10pcs) 300 1-853010 Set Screw(M3x10/10pcs) 200
R4 2 EZX(M3x10)(~ v 7 R/10A) v FEX(M3x12/10A)
1-S13010H] Bution Screw(Hex/M3x10/10pcs) 300 | | 1853012 Set Screw(M3x12/10pcs) 200
KA 2 ER(M3x12)(Ny 9 Z/M10A) 7 % —(M2x6x0.4/10 A)
1-813012H| Bjtton Screw(Hex/M3x12/10pcs) 300 1-W200604 | \y asher(M2x6x0.4/10pcs) 200
RE U EZX(M3x15)(~v 7 R/10A) 7w ¥ % —(M3x7x0.5/10 X)
1-813015H| B fion Screw(Hex/M3x15/10pcs) 300 | 1-W300705| \yasher(M3x7x0.5/10pcs) 200
KA 2 EZ(M3x18)(~ w7 R/10A) 7 v ¥ % —(M3x8x0.5/10 A)
1-$13018H) Bytton Screw(Hex/M3x18/10pcs) 300 | |1-W300805 \yasher(M3x8x0.5/10pcs) 200

49



*FEXRFHRHEBEREEFER28ESHTHBRENEHDTY,  "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

R NPIN=") e AT aVIN—")DEARE
N
REANTIN=) AT 2a2IN—")D ;
KENSOBAFEIHEERICRSETWEEEXT
QO EEIHUIED BLUTUESTEBE THART/IN=Y P AT g y/\—VEEA
U TCERDICEITENTEET,
Q@N—VRIBETEZEBAL WO BEICTHRWVEEE. AV F—RVIDE
EEX CTRENSEBERTG CEBATZIENTEEXT,
(R EERVBERAHIC & 2 BERSIFTER20E3A31HE S > TRTIBTWER
WTEBDETDTFHTTHELLLEZWN)
OEmMD AL TIEEMASE () & BRIICEREFHERIBETT,
XEZINWHEICE D EEFBRHNEED FTOTCTEDOENEREEICTTRACEE W,

XEETFEARE - KIAREXCIRBFBEEEX LOEHICED. ENZHBAD IV
T DTHOSMUHTTHELIEE,

1.FTRBEETERHLIIEEZ W,

£ BELDOBIEN ZOERELBEVNRDWEWHBIEICSRIEIEE W SHED/N\—Y DEED
HBNIZEIBATE X 2 ORI /BURRAB =R FEICBRDEBADN R L—XICIRDET,

: T a
BETEBEINDOBETHORBDIAY A VIN—"Y EEEIX chENSREBLADE

BETTHED/NN YD EERVINLESTIBETH READIAY T V-V EXE AR ITNEZ DB TELTEXT,

AV ZAVN—YVEEEIE CHFED/N—YDRBEPHEFZEEREICTIEX LISV AEERRAEZRE WL TN
EEBTI BERDCEEN BEICBEITLET,

K—ERER>TWEWBIELSIVET,

7

A: BURERIAE TR ER B: BIETRER/IN—VY%E C: SiEXHI5#3~4HT
NR—YVDOmBELBEZ EXULREZEXILAS, BERDZBED. BEIC
': #3293, HEIFLET,
L AYTAY
: IN—YVERE
'€ mmERzo
1 ATFTvh—h
1 EEDT?O
1
L J

2.8EICTTIIBWVERIE RosETcREISEERSTBATEEY,

BIEICITIBWERIE REAR—LR—IVNOREAY 71023V THSBRLAKLEE L,

p
A=Y NTREICALAD http://kyoshoshop-online.com

KYOSHOR—LR—IHDA VTV I AN
REAYZAoYavTEIUy I LTV L
M ABEEXQRI—RZHEF THRAAATW L
CEBEBYAMNMITPIVEATEEZFI HEEIE
EANDSZZHIALIEE L,

AVTAV g I (AT —XYN) TREL
ONLINE SHO AP A 2R (A 7L Sy A
BV BSERVOWIEFETOTTH A
r=1A%

REHlatt
T243-0034 #HF/IREAHMRT153

OHHVWAEIRI—F—REZXT
BE 046-220-4115 BB | B~SRREEER<) 13:00~19:00



The service mentioned below is available only for Japanese market.

{EITP R ETRBEA DBV S L H %

-~

HAIITEY ., BIELTHTEFCVDBVLRGEESTVE LS, TBAVLEREWE
RFEEE feld. REI—Y—HAZBNERVEE LT,
REI—Y—HEXBNBEAVEEORIE., SBREV LD, TEDOSHEWVEERK
ICRHEBEZ CEHRADD A, FAXFIEEETEEY KT,

RENDSHWLSE%E - IR —HE3E)

REICBEVEEORIE, TREI—F—BHZE I TERS LT,
BEVEEORI. BFaicEmPll IkHAEZ CARDS A M MURHREON- VY, 1712E S, BaES
(F—No)ZBWB L E, LANCEFENICHMSE LT,

szcosmnaeid:046-229-4115 =msmcosmuatis Am~2mERESEER<)13:00~19:00,

rxconmeatx046-229-1501 [XIENIHORCEnenE coye), fua. suRauie

FECOBMLEEE T 243-0034 R I|IR BEAT MF153 REKNSH 1—Y—HK=5%
............................................................................................ A R U

SHVSEAR

SEVEERMIE. FAXEIFEMETE XIS EL, EEHFES RBCRADOIAEZEBELTIEEET,
BXDFEIE. SAVEGERBOIC—ZRELTITEL,

(& No.34302 B )
_ E MEAS | Al _
(_ﬁgkrg (%Eﬁ _ _ ) EHE :FEYJ E ﬁ E
MEH A—h—% [T - E—f—
wA=F A CRAD 1.5
JUHF
cae |
C .
(ER G
e
ﬁgg B ( ) FAX ( )
FEOBEIC | .
kHﬂE'\fﬁHE(*R%EI"@.’*[‘%()13:00'\'19:0OZ“EEEEE%'@EJEJ“:%Z’;B%rl’eﬂ"?*ﬁ-’ : B | Z{INo.=mzrm )
_ N
HREWEE AR @1 AR OR— M PBRES (F—No)EALBEE. HENCEHMICTIRALEL,
\_ )

*EEHRRL T, BEROBAABROFREICAZANTEYET. BEHRLY D, EXRUEHVELZE L THY AEEFHROBEABRICOEE LTI, (N~C)DIBEERERMTE=FIc M
LIEYBIRT2E53G5 LB EEA. (NBEROBFDEELZZII IR, QERICEDEMREREZVEE. Q)T —ERADRHDHLHDOELICHTY 158,



THE FINEST RADIO CONTROL MODELS

RER—LR—D

www.kyosho.com
RS
T243-0034 #HZ)IIEEARTMF153
[A—h—lsRoMESSEERLT O 1 — Y —HREEEEE 046-229-4115
ZRIRCEELAHELES, | PEWEEIE : AE~EEWRBEZKR<)13: 00~19: 00

60111610-1 PRINTED IN JAPAN



	30047_LAZER ZX6.6_IM_ 1
	30047_LAZER ZX6.6_IM_ 2
	30047_LAZER ZX6.6_IM_ 3
	30047_LAZER ZX6.6_IM_ 4
	30047_LAZER ZX6.6_IM_ 5
	30047_LAZER ZX6.6_IM_ 6
	30047_LAZER ZX6.6_IM_ 7
	30047_LAZER ZX6.6_IM_ 8
	30047_LAZER ZX6.6_IM_ 9
	30047_LAZER ZX6.6_IM_10
	30047_LAZER ZX6.6_IM_11
	30047_LAZER ZX6.6_IM_12
	30047_LAZER ZX6.6_IM_13
	30047_LAZER ZX6.6_IM_14
	30047_LAZER ZX6.6_IM_15
	30047_LAZER ZX6.6_IM_16
	30047_LAZER ZX6.6_IM_17
	30047_LAZER ZX6.6_IM_18
	30047_LAZER ZX6.6_IM_19
	30047_LAZER ZX6.6_IM_20
	30047_LAZER ZX6.6_IM_21
	30047_LAZER ZX6.6_IM_22
	30047_LAZER ZX6.6_IM_23
	30047_LAZER ZX6.6_IM_24
	30047_LAZER ZX6.6_IM_25
	30047_LAZER ZX6.6_IM_26
	30047_LAZER ZX6.6_IM_27
	30047_LAZER ZX6.6_IM_28
	30047_LAZER ZX6.6_IM_29
	30047_LAZER ZX6.6_IM_30
	30047_LAZER ZX6.6_IM_31
	30047_LAZER ZX6.6_IM_32
	30047_LAZER ZX6.6_IM_33
	30047_LAZER ZX6.6_IM_34
	30047_LAZER ZX6.6_IM_35
	30047_LAZER ZX6.6_IM_36
	30047_LAZER ZX6.6_IM_37
	30047_LAZER ZX6.6_IM_38
	30047_LAZER ZX6.6_IM_39
	30047_LAZER ZX6.6_IM_40
	30047_LAZER ZX6.6_IM_41
	30047_LAZER ZX6.6_IM_42
	30047_LAZER ZX6.6_IM_43
	30047_LAZER ZX6.6_IM_44
	30047_LAZER ZX6.6_IM_45
	30047_LAZER ZX6.6_IM_46
	30047_LAZER ZX6.6_IM_47
	30047_LAZER ZX6.6_IM_48
	30047_LAZER ZX6.6_IM_49
	30047_LAZER ZX6.6_IM_50
	30047_LAZER ZX6.6_IM_51
	30047_LAZER ZX6.6_IM_52



